Test report No. : 27DE0139-HO-C

Page :210f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

APPENDIX 2: Data of EMI test

Conducted Emission

Dual Band Diversity Antenna, 11a, Tx 5180MHz, S4Mbps, Ant:A, High power
DATA OF CONDUCTED EMISSION TEST

UL Apex Co.,

: OMRON Corporation
© FA_Wireless LAN Unit
Model No. :

- WE70-AP
Serial No. : 279651000201
Mode / Remarks: 11a, Tx5180MHz, 54Mbps,

LIMIT : FGC15.207 QP
FCC15.207 AV

<< PEAK DATA >>

Compan
Klng o¥ EUT

L Angle Ant.,

Ctd. Head Uffice EMC Lab. No.2 Semi Anechoic Chambel
Date : 2007/02/01

A0 Qo e ly in)
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* 9Bdeg. C / 305

. Kenichi Adachi
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GHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE LO

Except for the above table :

adequate margin data below the

limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Conducted Emission
Dual Band Diversity Antenna, 11a, Tx 5260MHz, 54Mbps, Ant:A, High power
DATA OF GONDUCTED EMISSION TEST

UC Apex Co., Ltd. Head Uffice EMC Lab. No.2 Semi Anechoic Chambel
Date : 2007/02/01

Company © OMRON Corporation Report No. : 27DE0139-HO

Kind of EUT @ FA Wireless LAN Unit Power . : AG 120V / 60Hz (DC power supply in)
Model No. : WE70-AP Temp. /Humi. : 25deg. G / 30%

Serial No. © 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a, Tx5260MHz, 54Mbps, L Angle Ant., Ant:A,

LIMIT :FCGC15.207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >> — N O:PEAK
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CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE LO
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission

Dual Band Diversity Antenna, 11a, Tx 5320MHz, 54Mbps, Ant:A, High power
DATA OF GONDUCTED EMISSION TEST

UL Apex Co.,

: OMRON Corporation
: FA Wireless LAN Unit
© WE70-AP

1 279651000201

Mode / Remarks: 11a, Tx5320MHz, 54Mbps, L Angle Ant.,

LIMIT :FCGC15.207 QP
FCC15.207 AV

<< PEAK DATA >>

Company
Kind of EUT
Model No.
Serial No.

Power

Report No.

Temp. /Humi.
Operator

Ant:A,

[td. Head Office EMC Lab. No.2 Semi Anechoic Chambel

Date : 2007/02/01

© 27DE0139-HO

© AC 120V / 60Hz (DC power supply in)
. 25deg. C / 30%

: Kenichi Adachi

— N O:PEAK
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<< PEAK DATA >>
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CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURAT|ON:RESULT=READING+C.F (LISN LOSS+CABLE LO

Except for the above table :

adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Conducted Emission
Dual Band Diversity Antenna, 11a, Tx 5320MHz, 54Mbps, Ant:A, High power
DATA OF CONDUCTED EM ISSION TEST

Apex Co., Ltd. Head Office ENMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/02/01

Company : OMRON Corporation Report No. : 27DE0139-HO

Kind of EUT FA ereless LAN Unit Power © AC 120V / 60Hz (DC power supply in)
Mode! No. : Temp. /Humi. : 25deg. G / 30%

Serial No. : 279651000201 Operator  Kenichi Adachi

Mode / Remarks : 11a, Tx5320MHz, 54Mbps, L Angle Ant., Ant:A,

LIMIT : FCC15.207 QP
FCC15. 207 AV
— N O:qPX:AV

0 [dBuV] << QP/AV DATA >> — L O:P<:AvV

80

70

60

50

40

» €
J15M . 2M ‘ M M LM i M M 5M m 10M 20M 30M
Frequency [Hz]

F Reading Level | Corr. Results Limit Margin
reauency | gp AV | Factor | QP AV QP AV QP AV | Phase Comment
MHZ | [dBuVI | [dBuVI | [dB1 | [dBuVl | [dBuV | [dBuVl | [dBuV1 | [dB1 [ [dB]

0.15000] 26.3 20.1 0.2 26.5 20. 3 66. 0! 56.0 39.5 35.7 N
0.28157] 23.3 1.3 0.3 23.6 1.6 60. 8! 50.8 37.2 49.2 N
1.97676 3.4 - 0.5 3.9 - 56. 0! - 52.1 -— N
3.19912, 24.6 24.3 0.7 25.3 25.0. 56. 0! 46.0 30.7 21.0 N
4.99564 39.5 29.6 1.0 40.5 30. 6! 56. 0! 46.0 15.5 15.4 N
12.04512 34.6 29.5 1.5 36.1 31.0. 60. 0! 50.0 23.9 19.0 N
0.15000] 26.4 20.4 0.2 26.6 20. 6! 66. 0. 56.0 39. 4 35.4 L
0.28015| 24.6 20.2 0.3 24.9 20. 5 60. 8! 50.8 35.9 30.3 L
1.97676) 3.3 - 0.5 3.8 - 56. 0! - 52.2 -—1 L
3.19928] 24.5 24.3 0.7 25.2 25.0. 56. 0! 46.0 30.8 21.0 L
4.99547] 39. 6! 29.5 1.0 40.6 30. 5. 56. 0! 46.0 15.4 15.5 L
12.17684) 34.6 28.4 1.5 36.1 29.9 60. 0. 50.0 23.9 20.1 L
26.59842, 20.0: 15.6 2.4 22.4 18.0 60. 0! 50.0 37.6 32.0 N
26.59842, 20.1 15.5 2.4 22.5 17.9 60. 0! 50.0 37.5 32.1 L

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the |imits.

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission

Dual Band Diversity Antenna, 11a, Tx 5500MHz, 54Mbps, Ant:A, High power
DATA OF GONDUGTED EMISSION TEST

UC Apex Co.,
Company © OMRON Corporation Report No.
Kind of EUT : FA Wireless LAN Unit Power
Mode | No. : WE70-AP Temp. /Humi.
Serial No. © 279651000201 Operator

Mode / Remarks: 11a, Tx5500MHz, 54Mbps, L Angle Ant., Ant:A,

LIMIT :FCGC15.207 QP
FCC15.207 AV

[td. Head Office EMC Lab. No.2 Semi Anechoic Chambel

Date : 2007/02/01

© 27DE0139-HO

© AC 120V / 60Hz (DC power supply in)
. 25deg. C / 30%

: Kenichi Adachi

— N O:PEAK

0 [dBuV] << PEAK DATA >>
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CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURAT|ON:RESULT=READING+C.F (LISN LOSS+CABLE LO

Except for the above table :

adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Conducted Emission

Dual Band Diversity Antenna, 11a, Tx 5600MHz, 54Mbps, Ant:A, High power

Company

DATA OF CONDUCTED EMISSION TEST

UC Apex Co., Ltd. Head Uffice EMC Lab. No.2 Semi Anechoic Chambel
Date : 2007/02/01

: 27DE0139-H0

© OMRON Corporation
: FA Wireless LAN Unit
© WE70-AP
1279651000201

Mode / Remarks: 11a, Tx5600MHz,

LIMIT : FCC15.207 QP
FCC15.207 AV

<< PEAK DATA >>

Kind of EUT
Mode!| No.
Serial No.

54Mbps,

Report No.
Power
Temp. /Humi.
Operator

L Angle Ant.,

Ant:A,

© AC 120V / 60Hz (DC power supply in)
: 25deg. C

/ 30%

- Kenichi Adachi

— N O:PEAK

[dBuV]
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0 [dBuV] << PEAK DATA >>
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CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCERATION RESULT=READING+C. F (LISN LOSS+CABLE

Except for the above table :

adequate margin data below the

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Conducted Emission
Dual Band Diversity Antenna, 11a, Tx 5700MHz, 54Mbps, Ant:A, High power

DATA OF CONDUCTED EMISSION TEST

UL Apex Co.,

Company © OMRON Corporat|on
Kind of EUT : FA Wireless LAN Un
Mode!| No. © WE70-AP

Serial No. 1279651000201

Mode / Remarks: 11a, Tx5700MHz,

LIMIT : FCC15.207 QP
FCC15.207 AV

<< PEAK DATA >>

54Mbps,

L Angle Ant.,

Report No.
Power

Temp. /Humi.
Operator

Ant:A,

[td. Head Uffice ENC Lab. No.2 Semi Anechoic Chambei

Date : 2007/02/01

: 27DE0139-H0

T AC

120V / 6022 (DG power supply in)

. 25deg. C / 30¢
- Kenichi Adachi

— N O:PEAK

[dBuV]
0
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20 o 1
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0
.15M . 2M . 3M -1 —] M

0 [dBuV] << PEAK DATA >>
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CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCERATION RESULT=READING+C. F (LISN LOSS+CABLE

Except for the above table :

adequate margin data below the

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Conducted Emission
Dual Band Diversity Antenna, 11a, Tx 5700MHz, 54Mbps, Ant:A, High power

DATA OF CONDUCTED EMISSION TEST

UC Apex Co., Ltd. Head Uffice EMC Lab. No.2 Semi Anechoic Chambel
Date : 2007/02/01

Company © OMRON Corporation Report No. : 27DE0139-HO

Kind of EUT : FA Wireless LAN Unit Power © AC 120V / 60Hz (DC power supply in)
Mode!l No. . WE70-AP Temp. /Humi.  : 25deg.C / 30%
Serial No. 1279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a, Tx5700MHz, 54Mbps, L Angle Ant., Ant:A,

LIMIT : FCC15.207 QP
FCC15.207 AV

— N O:PX:AV
0 [dBuV] << QP/AV DATA >> — L O:QP<:AV
70
50 - ——
40
g( \t/
30 f x
) ® % |
20% r ‘ -
10
0 \
C15M . 2M kil ] — M M 3 5M ™ 10M 20M 30M
Frequency [Hz]
E Reading Level| Corr. Result Limit Margin

requencyl gp AV_| Factor | Qp AV qp AV [ AV_| Phase Comment

[MHZ] [dBuV] | [dBu\l [dB] [dBuV] | [dBuMl | [dBuVl | [dBuVl [dB] [dB]

0.15000  26.4] 20.2 0.2 26.6 204 660 560 394/ 356 N

0.2815¢  23.3 1.5 0.4 23.7 1.9 60.8| 50.8 37.1] 489 N

3.19892 24.7 24.4 0.7 25.4 25.1 56.0 46.0 30.6 20.9 N

4.99554 39.6 29.7 1.0 40.6 30.7 56.0 46.0 15.4 15.3 N *

1204514 347|285 1.5 36.2 30.0 600 500 238 200 N

26.59844 20,0/ 158 2.4 22 4 18.2 60.0f 500 376/ 31.8 N

0. 1500 26.4 20.3 0.2 26.6 20.5 66.0 56.0 39.4 35.5 L

0.27790 245 2.0 0.4 24.9 2.4/ 609 509 360 485 L

3.19892  24.6| 244 0.7 25.3 25.1 56,00 460 307 209 L

4.99554 39.5 29.4 1.0 40.5 30.4 56.0 46.0 16.5 15.6 L

12.17514 34.5 28.3 1.5 36.0 29.8 60.0 50.0 24.0 20.2 L

2659844  19.9| 154 2.4 223 17.8 60.0f 500 377 322 L

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission
Dual Band Diversity Antenna, 11a, Tx 5745MHz, 54Mbps, Ant:A, High power

DATA OF CONDUCTED EMISSION TEST

UC Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chambei
Date : 2007/02/01

Company * OMRON Corporation Report No. : 27DE0139-H0

Kind of EUT : FA Wireless LAN Unit Power : AC 120V / 60Hz (DC power supply in)
Model No. : WE70-AP Temp. /Humi.  : 25deg.C / 30%

Serial No. 1 279651000201 Operator . Kenichi Adachi

Mode / Remarks: 11a, Tx5745MHz, 54Mbps, L Angle Ant., Ant:A,

LIMIT : FCC15.207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >> — N O:PEAK

70

40 i

o LAY i
T W WWMWMMA/\WNW |
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0
15 .2M L aM SM LT 1M M M 5M M 1OM 2o 3[(')_'M]
requency [Hz
% [dBuV] << PEAK DATA > — L O:PEAK
70
40 ‘
L il
30 ;"H B Y “l |
[l y ‘h‘.M w r‘\ ‘ ‘\
90 b ¥ w\uw‘\“\\\u\ M
= V i N \H‘MH’\"( |
10
0
15 .2M L aM BN LT M an 5M M 1OM 2o 3[(')1M]
requency [Hz

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Emission
Dual Band Diversity Antenna, 11a, Tx 5745MHz, 54Mbps, Ant:A, High power
DATA OF CONDUCTED EM ISSION TEST

Apex Co., Ltd. Head Office ENMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/02/01

Company : OMRON Corporation Report No. : 27DE0139-HO

Kind of EUT FA ereless LAN Unit Power © AC 120V / 60Hz (DC power supply in)
Mode! No. : Temp. /Humi. : 25deg. G / 30%

Serial No. : 279651000201 Operator  Kenichi Adachi

Mode / Remarks : 11a, Tx5745MHz, 54Mbps, L Angle Ant., Ant:A,

LIMIT : FCC15.207 QP
FCC15. 207 AV
— N O:qPX:AV

0 [dBuV] << QP/AV DATA >> — L O:P<:AvV

80

70

60

50

40

30 1

&)

207 X

0 X
J15M . 2M LM M LM i M M 5M m 10M 20M 30M
Frequency [Hz]

F Reading Level | Corr. Results Limit Margin
reauency | gp AV | Factor | QP AV QP AV QP AV | Phase Comment
MHZ | [dBuVI | [dBuVI | [dB1 | [dBuVl | [dBuV | [dBuVl | [dBuV1 | [dB1 [ [dB]

0.15000] 26.5 20.1 0.2 26.7 20. 3 66. 0! 56.0 39.3 35.7 N
0.28159) 23.5 1.2 0.4 23.9 1.6 60. 8! 50.8 36.9 49.2 N
0.88152] 3.3 - 0.4 3.7 - 56. 0! - 52.3 -— N
3.19892, 24.6 24.3 0.7 25.3 25.0. 56. 0! 46.0 30.7 21.0 N
4.99547] 39. 6 29.8 1.0 40.6 30. 8 56. 0! 46.0 15.4 15.2 N
12.14675 34.6 28.5 1.5 36.1 30. 0. 60. 0! 50.0 23.9 20.0 N
26. 59854 20. 2. 15.6 2.4 22.6 18.0 60. 0. 50.0 37. 4 32.0 N
0. 15000] 26.4 20.2 0.2, 26.6 20. 4 66. 0. 56.0 39. 4] 35.6 L
0.28159) 24.4 1.4 0.4 24.8 1.8 60. 8! 50.8 36.0 49.0 L
0.88152, 3.3 - 0.4 3.7 — 56. 0! - 52.3 —1 L
3.19892, 24.6 24.5 0.7 25.3 25.2, 56. 0! 46.0 30.7 20.8 L
4.99547, 39. 6! 29.5 1.0 40.6 30. 5 56. 0! 46.0 15.4 15.5 L
12.16795 34.6 28.5 1.5 36.1 30. 0. 60. 0! 50.0 23.9 20.0 L
26. 59854 20.1 15.3 2.4 22.5 17.7 60. 0! 50.0 37.5 32.3 L

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the |imits.

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Page

Issued date
FCCID

: 27DE0139-HO-C
:310f 119

: March 26, 2007

: RXEWE70AP

Conducted Emission

Dual Band Diversity Antenna, 11a, Tx 5765MHz, 54Mbps, Ant:A, High power

DATA OF CONDUCTED EMISSION TEST

UC Apex Co., Ltd. Head Uffice EMC Lab. No.2 Semi Anechoic Chambel
Date : 2007/02/01

: 27DE0139-H0

OMRON Corporati on

Company :
: FA Wireless LAN Un

Kind of EUT
Mode!l No. © WE70-AP
Serial No. 1 279651000201

Mode / Remarks: 11a, Tx5765MHz,

LIMIT : FCC15.207 QP
FCC15.207 AV

<< PEAK DATA >>

54Mbps,

L Angle Ant.,

Report No.
Power
Temp. /Humi.
Operator

Ant:A,

/ 30%

© AC 120V / 60Hz (DC power supply in)
: 25deg. C
. Kenichi Adachi

— N O:PEAK

[dBuV]
0

70

60 — =

40

30 VMW

A

20 T

i

il

Ll

10

0

.15M . 2M . 3M -1 —]

0 [dBuV] << PEAK DATA >>

M

3M

oM

™

10M

20M 30M
Frequency [Hz]

— L ‘PEAK

70

60 T

40

30—

WM‘H'\”
!

i

W

20

L YY1 P

=
2

M\‘\‘\\“U
[l

.15M . 2M

M

3M

oM

™

10M

20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCERATION RESULT=READING+C. F (LISN LOSS+CABLE

Except for the above table :

adequate margin data below the

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Conducted Emission
Dual Band Diversity Antenna, 11a, Tx 5765MHz, 54Mbps, Ant:A, High power
DATA OF CONDUCTED EM ISSION TEST

Apex Co., Ltd. Head Office ENMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/02/01

Company : OMRON Corporation Report No. : 27DE0139-HO

Kind of EUT FA ereless LAN Unit Power © AC 120V / 60Hz (DC power supply in)
Mode! No. : Temp. /Humi. : 25deg. G / 30%

Serial No. : 279651000201 Operator  Kenichi Adachi

Mode / Remarks : 11a, Tx5765MHz, 54Mbps, L Angle Ant., Ant:A,

LIMIT : FCC15.207 QP
FCC15. 207 AV
— N O:qPX:AV

0 [dBuV] << QP/AV DATA >> — L O:P<:AvV

80

70

60

50

30 |-

20%

0 x
J15M . 2M | 3M M LM i M M 5M m 10M 20M 30M
Frequency [Hz]

F Reading Level | Corr. Results Limit Margin
reauency | gp AV | Factor | QP AV QP AV QP AV | Phase Comment
MHZ | [dBuVI | [dBuVI | [dB1 | [dBuVl | [dBuV | [dBuVl | [dBuV1 | [dB1 [ [dB]

0.15000] 26.4 20.1 0.2 26.6 20. 3 66. 0! 56.0 39. 4] 35.7 N
0.28189) 23.8 1.3 0.3 241 1.6 60. 8! 50.8 36.7 49.2 N
1.94579 3.4 - 0.5 3.9 - 56. 0! - 52.1 -— N
3.19975 24.7 24.3 0.6 25.3 24.9 56. 0! 46.0 30.7 211 N
4.99540) 39. 6 29.7 0.7 40.3 30. 4 56. 0! 46.0 15.7 15.6 N
12.16637 34.8 28.6 1.0 35.8 29. 6. 60. 0! 50.0 24.2 20.4 N
26.59847] 20. 3 15.7 1.5 21.8 17.2 60. 0. 50.0 38.2 32.8 N
0. 15000] 26.5 20.3 0.2, 26.7 20. 5 66. 0. 56.0 39.3 35.5 L
0.28189) 24.6 1.6 0.3 24.9 1.9 60. 8! 50.8 35.9 48.9 L
1.94579 3.3 - 0.5 3.8 — 56. 0! - 52.2 —1 L
3.19975| 24.7 24.5 0. 6! 25.3 25.1 56. 0! 46.0 30.7 20.9 L
4.99540) 39.4 29.3 0.7 40.1 30. 0. 56. 0! 46.0 15.9 16.0 L
12.16637 34.6 28.4 1.0 35.6 29.4 60. 0! 50.0 24. 4] 20.6 L
26. 59847 20.0. 15.3 1.5 21.5 16.8 60. 0! 50.0 38.5 33.3 L

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the |imits.

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No.

Page

Issued date
FCCID

: 27DE0139-HO-C
:33 0f 119

: March 26, 2007

: RXEWE70AP

Conducted Emission

Dual Band Diversity Antenna, 11a, Tx 5805MHz, 54Mbps, Ant:A, High power
DATA OF CONDUCTED EMISSION TEST

UC Apex Co., Ltd. Head Uffice EMC Lab. No.2 Semi Anechoic Chambel
Date : 2007/02/01
Company © OMRON Corporat|on Report No. © 27DE0139-HO
Kind of EUT : FA Wireless LAN Un Power © AC 120V / 60Hz (DC power supply in)
Mode!l No. . WE70-AP Temp. /Humi.  : 25deg.C / 30%
Serial No. 1279651000201 Operator . Kenichi Adachi
Mode / Remarks: 11a, Tx5805MHz, 54Mbps, L Angle Ant., Ant:A,
LIMIT : FCC15.207 QP
FCC15.207 AV
0 [dBuV] << PEAK DATA >> — N O:PEAK
70
40
30 U o~ f
20 ﬂwﬂ T M
nthiohghd]
10
0
L15M . 2M . 3M -1 —] M 2M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
0 [dBuV] << PEAK DATA >> — L PEAK
70
40
30— l
LTy il ‘\W”\ i
s —1 1] mw UG
W oy I ‘ '
h Vo it H{“ ” W
10
0
L15M . 2M . 3M 5M ™ M 2M 3M oM ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page :34 0f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Conducted Emission
Dual Band Diversity Antenna, 11a, Rx 5260MHz, Ant:A, High power

DATA OF CONDUCTED EMISSION TEST

UC Apex Co., Ltd. Head Uffice EMC Lab. No.2 Semi Anechoic Chambel
Date : 2007/02/01

Company © OMRON Corporat|on Report No. © 27DE0139-HO

Kind of EUT  : FA Wireless LAN Un Power ) © AC 120V / 60Hz (DC power supply in)
Mode! No. : WE70-AP Temp. /Humi.  : 25deg.C / 30%

Serial No. 1279651000201 Operator . Kenichi Adachi

Mode / Remarks: 11a, Rx5260MHz, L Angle Ant., Ant:A

LIMIT : FCC15.207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >> — N O:PEAK

70

60 — =

40

30 Sl v

20 W oo WWW\WW ‘ ‘

10

0
C15M . 2M . 3M ] — | 11l 2M 3M 5M ™ 10M 20M 30M
Frequency [Hz]

0 [dBuV] << PEAK DATA >> — L O:PEAK

70

60 T

40

30 H

. 1 l”
| il Mm M \.{\W |
20 s

Y
Mgt o ol
A ST LT W Y

‘\M
Hr

C15M . 2M . 3M ] — | 11l 20 3M 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page :350f119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Conducted Emission
Dual Band Diversity Antenna, 11a, Rx 5600MHz, Ant:A, High power

DATA OF CONDUCTED EMISSION TEST

UC Apex Co., Ltd. Head Uffice EMC Lab. No.2 Semi Anechoic Chambel
Date : 2007/02/01

Company © OMRON Corporat|on Report No. © 27DE0139-HO

Kind of EUT  : FA Wireless LAN Un Power ) © AC 120V / 60Hz (DC power supply in)
Mode! No. : WE70-AP Temp. /Humi.  : 25deg.C / 30%

Serial No. 1279651000201 Operator . Kenichi Adachi

Mode / Remarks: 11a, Rx5600MHz, L Angle Ant., Ant:A

LIMIT : FCC15.207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >> — N O:PEAK

70

60 — =

40

L |
20 H A ]

I N I Ll
e ot A e 1

10

0
C15M . 2M . 3M ] — | 11l 2M 3M 5M ™ 10M 20M 30M
Frequency [Hz]

0 [dBuV] << PEAK DATA >> — L O:PEAK

70

60 T

40 ‘ ] (

30— i
‘ ;I!r
'\‘n‘”w‘u:‘”"“‘b’\f‘ﬂ w
M‘,“,‘r \‘ M

20

L YY1 P

=
2

C15M . 2M . 3M ] — | 11l 20 3M 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page :36 0f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Conducted Emission
Dual Band Diversity Antenna, 11a, Rx 5600MHz, Ant:A, High power
DATA OF CONDUCTED EM ISSION TEST

Apex Co., Ltd. Head Office ENC Lab. No.2 Semi Anechmc Chamber
Date : 2007/02/01

Company : OMRON Gorporation Report No. : 27DE0139-Hi

Kind of EUT FA ereless LAN Unit Power © AC 120V / 60Hz (DC power supply in)
Model No. : Temp. /Humi . : 25deg. G / 30%

Serial No. : 279651000201 Operator : Kenichi Adachi

Mode / Remarks : 11a, Rx5600MHz, L Angle Ant., Ant:A,

LIMIT : FCC15.207 QP
FCG15. 207 AV
— N O:QPX:AV

0 [dBuV] << QP/AV DATA >> —L QP><:AV

80

70

60

50

40

30 g ]‘

0 X
C15M . 2M M 5 LM m M M 5M ™ 10M 20M 30M
Frequency [Hz]

Reading Level | Corr. Results Limit Margin
QP AV Factor QP AV QP AV QP AV Phase Comment
[MHZ] [dBuV] | [dBuVl [dB] [dBuV] | [dBuVl | [dBuVl | [dBuVl] [dB] [dB]
0.15000[  26.3 20.3 0.2 26.5 20.5 66.0 56.0 39.5 35.5
0.28169]  23.6 1.2 24.0 1.6 60.8 50.8 36.8 49.2
1.41681 3.4 - 3.9 - 56.0 -— 521 -
3.19846 24.6 24.3 25.3 25.0 56.0 46.0 30.7 21.0
4.99547)  39.5 28.6 40.5 29.6 56.0 46.0 15.5 16.4
12.11568]  34.6; 28.6 36.1 30.1 60.0 50.0 23.9 19.9
26.59834  20.2 15.4 22.6 17.8 60.0 50.0 37.4 32.2
0.15000[  26.5 20.3 . 66.0 56.0 39.3 35.5
0.28169]  24.6 1.4 25.0 1.8 60.8 50.8 35.8 49.0
1.41681 3.3 - 3.8 . 56.0 -— 522 -
3.19846 24.5 24.3 5.2 25.0 56.0 46.0 30.8 21.0
4.99547)  39.4 29.5 0.4 30.5 56.0 46.0 15.6 15.5
6.1
2.5

Frequency

12.17568 34. 6 28.4 29.9 60. 0! 50. 0! 23.9 20.1
26.59834 20.1 15.5 17.9 60. 0! 50. 0. 37.5 32.1

Mo~ OOOoOoONM—~~O0O00O
PO ONOANATO SO S
N
=3
~
>
S
o
rFrrrrrrrzzzzz=z=

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the limits.

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No.

Page

Issued date
FCCID

: 27DE0139-HO-C
: 37 0f 119

: March 26, 2007

: RXEWE70AP

Conducted Emission

Dual Band Diversity Antenna, 11a, Rx 5765SMHz, Ant:A, High power

DATA OF CONDUCTED EMISSION TEST

UC Apex Co., Ltd. Head Uffice EMC Lab. No.2 Semi Anechoic Chambel
Date : 2007/02/01

: 27DE0139-H0

OMRON Corporati on

Company :
: FA Wireless LAN Un

Kind of EUT
Mode!l No. © WE70-AP
Serial No. 1 279651000201

Mode / Remarks: 11a, Rx5765MHz,

LIMIT : FCC15.207 QP
FCC15.207 AV

<< PEAK DATA >>

54Mbps, L Angle Ant.,

Report No.
Power
Temp. /Humi.
Operator

Ant:A,

/ 30%

. Kenichi Adachi

© AC 120V / 60Hz (DC power supply in)
: 25deg. C

— N O:PEAK

[dBuV]
0

70

60 — =

40

30 i

20

10

0
.15M . 2M . 3M -1 —] M M

0 [dBuV] << PEAK DATA >>

3M

oM

™

10M

20M 30M
Frequency [Hz]

— L ‘PEAK

70

40

30 —

“\ \M \‘ h‘u

|'J”|VM

[ y' |

20

Wit gty sL ‘, |

T

.15M . 2M .M -1 —] M M

oM

™

10M

20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCERATION RESULT=READING+C. F (LISN LOSS+CABLE

Except for the above table :

adequate margin data below the

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page :380f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Conducted Emission
Magnetic Pedestal Antenna, 11a, Tx 5260MHz, 54Mbps, Ant:A, High power
DATA OF CONDUCTED EM ISSION TEST

Apex Co., Ltd. Head Office ENMC Lab. No.4 Semi Anechoic Chamber
Date : 2007/03/03

Company : OMRON Corporation Report No. : 27DE0139-HO

Kind of EUT . FA Wireless LAN Unit Power © AC 120V / 60Hz (DC power supply in)
Mode! No. : WE70-AP Temp. /Humi. : 25deg. G / 32%

Serial No. : 279651000201 Operator  Kenichi Adachi

Mode / Remarks : 11a Tx5260MHz, 54Mbps, Dual-band Omni-Directional Antenna, Ant:A

LIMIT : FGC15. 207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >> — N OIPEAK

80

70

60

50

40

R B il

peklf L i

10

0
J15M . 2M . 3M M LM i M M 5M m 10M 20M 30M
Frequency [Hz]

0 [dBuV] << PEAK DATA >> —L :PEAK

80

0F

50

40
L W A W i ! ,
10 \m

J15M . 2M .3 M LM il M M 5M m 10M 20M 30M
Frequency [Hz]

=

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the |imits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page :390f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Conducted Emission
Magnetic Pedestal Antenna, 11a, Tx 5600MHz, 54Mbps, Ant:A, High power
DATA OF CONDUCTED EM ISSION TEST

Apex Co., Ltd. Head Office ENMC Lab. No.4 Semi Anechoic Chamber
Date : 2007/03/03

Company : OMRON Corporation Report No. : 27DE0139-HO

Kind of EUT FA ereless LAN Unit Power © AC 120V / 60Hz (DC power supply in)
Mode! No. : Temp. /Humi. . 25deg.C / 32%

Serial No. : 279651000201 Operator  Kenichi Adachi

Mode / Remarks : 11a Tx5600MHz, 54Mbps, Dual-band Omni-Directional Antenna, Ant:A

LIMIT : FGC15. 207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >> — N OIPEAK

80

70

60

50

40 i

30 vy i i ;
MY L i o

10

0
J15M . 2M . 3M M LM i M M 5M m 10M 20M 30M
Frequency [Hz]

0 [dBuV] << PEAK DATA >> —L :PEAK

I iy I
e
\ I e

i Ly i Pl MMW Wm W NW\
20 [0 VR w‘lﬁ‘w}wh‘mﬁ-‘ ) W NE PN i ;\w
10 : ﬁ
0
C15M . 2M .3M B —| i 2M 3M 5M ™ 10M 20M 30M

Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the |imits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 40 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Conducted Emission
Magnetic Pedestal Antenna, 11a, Tx 5600MHz, S4Mbps, Ant:A, High power
DATA OF CONDUCTED EM ISSION TEST

Apex Co., Ltd. Head Office ENMC Lab. No.4 Semi Anechoic Chamber
Date : 2007/03/03

Company : OMRON Corporation Report No. : 27DE0139-HO

Kind of EUT FA ereless LAN Unit Power © AC 120V / 60Hz (DC power supply in)
Mode! No. : Temp. /Humi. : 25deg. G / 32%

Serial No. : 279651000201 Operator  Kenichi Adachi

Mode / Remarks : 11a Tx5600MHz, 54Mbps, Dual-band Omni-Directional Antenna, Ant:A

LIMIT : FCC15.207 QP
FCC15. 207 AV

— N O:qPX:AV

0 [dBuV] << QP/AV DATA >> —L [QPXIAV

80

70

60

50

40 N

30 _ ¥ T
20 [ ‘ >

et

X
J15M . 2M | 3M M LM i M M 5M m 10M 20M 30M
Frequency [Hz]

F Reading Level | Corr. Results Limit Margin
reauency | gp AV | Factor | QP AV QP AV QP AV | Phase Comment
MHZ | [dBuVI | [dBuVI | [dB1 | [dBuVl | [dBuV | [dBuVl | [dBuV1 | [dB1 [ [dB]

0. 15850] 21.2 1.3 0.2 21.4 1.5 65. 5. 55.5 441 54.0 N
0.15850] 211 1.2 0.2 21.3 1.4 65. 5. 55.5 44.2 54.1 L
0.28012] 24.0 1.4 0.3 24.3 1.7 60. 8! 50.8 36.5 49.1 L
0.27923] 24.6 1.4 0.3 24.9 1.7 60. 8! 50.8 35.9 49.1 N
3.19001 28.8 21.4 0.6 29.4 28.0. 56. 0! 46.0 26.6 18.0 N
3.18334 28.3 21.0 0. 6! 28.9 21.6 56. 0! 46.0 27.1 18.4 L
4.99980) 18.9 5.7 0.7 19.6 6.4 56. 0! 46.0 36. 4| 39.6 L
4.98772, 18.9 5.4 0.7 19.6 6.1 56. 0! 46.0 36. 4| 39.9 N
9. 33955 38.3 26.4 0.9 39.2 21.3 60. 0! 50.0 20.8 22.7 L
24. 87600 21.2 13.3 1.5 22.1 14.8 60. 0. 50.0 37.3 35.2 L
9.37230) 40.1 21.1 0.9 41.0 28. 6. 60. 0! 50.0 19.0 21.4 N
24.99920| 21.2 13.8 1.5 22.7 15.3 60. 0. 50.0 37.3 34.7 N

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the |imits.

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 41 0f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Conducted Emission
Magnetic Pedestal Antenna, 11a, Tx 5765MHz, S4Mbps, Ant:A, High power

DATA OF CONDUCTED EMISSION TEST

Apex Co., Ltd. Head Office ENMC Lab. No.4 Semi Anechoic Chamber
Date : 2007/03/03

Company : OMRON Corporation Report No. : 27DE0139-HO

Kind of EUT FA ereless LAN Unit Power © AC 120V / 60Hz (DC power supply in)
Mode! No. : Temp. /Humi. : 25deg. G / 32%

Serial No. : 279651000201 Operator  Kenichi Adachi

Mode / Remarks : 11a Tx5765MHz, 54Mbps, Dual-band Omni-Directional Antenna, Ant:A

LIMIT : FGC15. 207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >> — N OIPEAK

80

70

60

50

40

30 V/\v ]

20 f A ) m

R M ol R )

10 i

0
J15M . 2M . 3M M LM i M M 5M m 10M 20M 30M
Frequency [Hz]

[dBuV] << PEAK DATA >> —L :PEAK

80

0F

T il

H Y ’\’ { \ ' w

o L i Hl M%WMW’\
TR T ' \ﬁj

J15M . 2M .3 M LM il M M 5M m 10M 20M 30M
Frequency [Hz]

50

40

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURATION:RESULT=READING+C.F (LISN LOSS+CABLE
Except for the above table : adequate margin data below the |imits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page 142 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

26dB Emission Bandwidth

UL-Apex Co., Ltd.
Head Office EMC Lab. No.7 Shielded room

Company OMRON Corporation

Equipment  FA Wireless LAN Unit Regulation FCC Section 15.407(a)(1)(2)(3) / RSS-210 A9.2

Model WE70-AP Test Distance -

S/N 279651000202 Date 02/06/2007

Power DC 24V Temperature 25 deg.C.

Mode IEEE 802.11a, Tx, 54Mbps, Ant:A Humidity 31%

High power Engineer Kenichi Adachi
Ch Freq. 26dB Bandwidth Limit
[MHZ] [MHZ] [MHz]

36 5180.0 25.783 -
52 5260.0 24.412 -
64 5320.0 24.963 -
100 5500.0 25.193 -
120 5600.0 24.936 -
140 5700.0 24.790 -
149 5745.0 25.811 -
153 5765.0 24.522 -
161 5805.0 25.328 -

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No.

: 27DE0139-HO-C

Page 143 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP
26dB Emission Bandwidth
: Agilent R T 3 Agilent R T
Ref @ dBm Atten 10 dB Ref 8 dBm Atten 18 dB
#Peak #Peak
Log Log
19 7 ® 1 s o
dB/ 5= ot dB/ )
>, < ?ﬂ_,,wf“ M
AT s e ]
Lgfv LgAv
Ml 52 ML S2
Center 5,180 86 GHz Span 58 MHz Center G.260 00 GHz Span 58 MHz
#Res BH 300 kHz #UBH 1 MHz Sweep 1 ms (61 pts) #Res BM 300 kHz WWEBH 1 MHz Sweep 1 ms (601 pts)
Occupied Bandwidth Occ BH % Pur  99.00 ¢ Occupied Bandwidth Occ BH % Pur 9900 7
17.1838 MHz X dB 2500 48 17.1412 MHz X B -26.00 dB
Transmit Freq Error  10.347 kHz .
% dB Bandwidth 25,783 MHz Transmit frea Error 17409 Wiz
Agilent R T 3 Agilent R T
Ref B dBm Atten 16 dB Ref @ dBm Atten 16 dB
#Peak [ o] #Peak
Log Log
18 # § 10 ¢ ‘?
dB/ dB/
=, < > €
e o]
LAy LgRy
M1 $2, M1 §2
Center 5.320 89 GHz Span 58 MHz Center 5500 88 GHz Span 58 MHz
#Res BH 300 kHz #YBH 1 MHz Sween 1 ms (601 pts) #Res BH 300 kHz #YBW 1 MHz Sween 1 ms (801 pts)
Occupied Bandwidth Occ BH % Pwr 9900 % Occupied Bandwidth Occ BM % Pwr 99,00 7
17.2435 MHz X dB -26.08 B 17.1987 MHz X dB -26.99 B
Transmit Freq Error  -15.870 kHz Transmit Freq Error  -77.804 kHz
% ¢B Bandwidth 24.963 MHz % dB Bandwidth 25.193 MHz
# Agilent R T Agilent R T
Ref 8 dBm Arten 18 dB Ref 0 dBm Atten 10 dB
#Peak #Peak
Log Log
o ¢ 2 10 ¢ ?
4B/ 4B/
N e RETW .
LgAy LgAv
M1 §2 Ml 52
Center 5.688 60 GHz Span 58 MHz Center 5.700 B8 GHz Span 58 MHz
#Res BH 300 kHz VBN 1 MHz Sweep 1 ms (601 pts) #Res BW 300 kHz #UBH 1 MHz Sweep 1 ms (BO1 pts)
Occupied Bandwidth Occ BH % Pur 9500 7 Occupied Bandvidth Occ BH X Pur 9900
1716803 MHz X db 2600 65 17.2165 MHz % dB ~26.00 <
Transmit Freq Error  -75.542 kHz Transmit Freq Error  -168.593 kHz
% dB Bandwidth 24.936 MHz % dB Bandwidth 24.798 MHz
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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26dB Emission Bandwidth

# Agilent R T % Agilent R T

Ref @ dBm Atten 16 dB Ref @ dBm Atten 10 dB

#Peak #Peak

Log Log

1 ¢ k3 10 ¢ ®

dB/ 4B/

i 2 € -

LaRw LgfAv

ML 52 Ml $2]

Center 5.745 80 GHz Span 58 MHz Center 5.765 66 GHz Span 56 MHz

#Res BK 308 kHz #UBW 1 MHz Sweep 1 ms (661 pts) #Res BH 380 kHz #UBK 1 MHz Sweep 1 ms (681 pts)

Occupied Bandwidth OccBW ZPwr 99667 | [(ccupied Bandwidth Occ BH % Par 9988 7

17.3292 WHz x dB -26.00 9B 17.1697 MHz x dB -26.00 B

Transmit Freq Error  -197.622 kHz Transmit Freq Error  -182.606 kHz

% dB Bandwidth 25.811 MHz % dB Banduidth 24.522 MHz

3 Agilent R T

Ref @ dBm Atten 19 dB

#Peak

Log

19 4 A{

dB/

=2 N i
o =

LaRw

ML $2

Center 5.805 00 GHz Span 50 MHz

#Res BH 308 kHz #UBH 1 MHz Sweep 1 ms (601 ptsy

Occupied Bandwidth Occ BH % Pur 99,60

17.2205 MHz X dB 2600 dF
Transmit Freq Error  -182.395 kHz
% dB Bandwidth 25.328 MHz
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(14.06.06)
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:450f 119

: March 26, 2007

: RXEWE70AP

Maximum Peak Output Power

UL-Apex Co., Ltd.

Head Office EMC Lab. No.7 Shielded room

Company OMRON Corporation

FCC Section 15.407(a)(1)(2)(3) / RSS-210 A9.2(1)(2)

Equipment FA Wireless LAN Unit Regulation
Model WE70-AP Test Distance -
S/N 279651000202 Date 02/06/2007
Power DC 24V Temperature 25 deg.C.
Mode IEEE802.11a,Tx, 54Mbps(Worst) Humidity 31 %
High power Engineer Kenichi Adachi
ANT:A (Worst), 54Mbps(Worst)
Ch Freq. S/A Cable | Atten. | Result | Limit | Margin
Reading Loss
[MHz] [dBm] [dB] [dB] | [dBm] | [dBm] [dB]
36 5180.0 2.13 0.65 10.09 | 12.87 17.00 4.13
52 5260.0 1.71 0.65 10.10 | 12.46 17.00 4.54
64 5320.0 2.04 0.65 10.11 12.80 17.00 4.20
100 5500.0 2.94 0.66 10.13 | 13.73 30.00 | 16.27
120 5600.0 2.32 0.67 10.14 | 13.13 30.00 | 16.87
140 5700.0 2.67 0.67 10.15 | 13.49 | 30.00 | 16.51
149 5745.0 1.77 0.67 10.15 | 12.59 | 30.00 | 17.41
153 5765.0 2.33 0.68 10.15 13.16 | 30.00 | 16.84
161 5805.0 2.49 0.68 10.16 | 13.33 30.00 | 16.67
ANT:B, 54Mbps
Ch Freq. S/A Cable | Atten. | Result | Limit | Margin
Reading Loss
[MHz] [dBm] [dB] [dB] | [dBm] | [dBm] [dB]
36 5180.0 2.09 0.65 10.09 | 12.83 17.00 4.17
52 5260.0 0.54 0.65 10.10 | 11.29 17.00 5.71
64 5320.0 1.92 0.65 10.11 12.68 17.00 432
100 5500.0 1.41 0.66 10.13 | 1220 | 30.00 | 17.80
120 5600.0 1.89 0.67 10.14 | 12.70 | 30.00 | 17.30
140 5700.0 1.89 0.67 10.15 | 12.71 30.00 [ 17.29
149 5745.0 1.64 0.67 10.15 | 12.46 | 30.00 | 17.54
153 5765.0 1.34 0.68 10.15 12.17 | 30.00 | 17.83
161 5805.0 2.31 0.68 10.16 | 13.15 | 30.00 | 16.85

Sample Calculation:
Result = Reading + Cable Loss + Attenuator

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

*ANT B data is a preliminary test data (reference data).

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Maximum Peak Output Power
Ant A
Ch:36 Ch:52
3 Agilent R T 3 Agilent R T
Ref & dBm Atten 18 dB Ref B dBm Atten 18 dB
#Samp #Samp
Log o Lug
16 18
4B/ / ) a5/ / §
/ } / \
| [ o
]
T

LgAv LgAv
168 10g
Hl §2 HL 52|
Center 5.180 9@ GHz Span 50 MHz Center 5.268 8¢ GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBK 3 MHz Sweep 1 ms (681 pts)

Channel Power

2.13 dBm /26.0000 MHz

Power Spectral Density

-72.82 dBm/Hz

Channel Power

1.71 dBm /26.8600 MHz

Power Spectral Density

-72.44 dBm/Hz

Ch:64 Ch:100

¥ Agilent R T 3 Agilent R T
Ref @ dBm Atten 18 dB Ref @ dBm Atten 10 dB
#5amp #3ap
Log Log
10 10
dB/ / \ B/ f/ \\

beoh]
M

LaRw LgAv
100 160
HL 52 Hl $2
Center 5.328 88 GHz Span 5@ MHz Center 5.500 00 GHz Span 50 MHz
#Res BH 1 MHz #\BKW 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

2.04 dBm /26.8080 MHz -72.11 dBm/Hz 294 dBm /26.8000 MHz -71.21 dBm/Hz
Ch:120 Ch:140

¥ Agilent R T ¥ Agilent R T

Ref @ dBm Atten 10 dB Ref & dBm Atten 18 dB

#Samp #3amp

Log e Log

1 i 19

4B/ j/ \\ 4B/ / \\

ke ] o]
e, )
[

LaRw LaRw

100 166

HL 32 WL 52

Center 5,608 88 GHz Span 50 MHz Center 5.780 88 GHz Span 5@ MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 1 ms (601 pts)

Channel Power

2.32 dBm  /26.0000 MHz

Power Spectral Density

-71.83 dBm/Hz

Channel Power

2.67 dBm /26.0000 MHz

Power Spectral Density

-71.48 dBm/Hz

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Maximum Peak Qutput Power
AntA
Ch:149 Ch:153
3 Agilent R T #  Agilent R T
Ref @ dBm Atten 10 dB Ref @ dBm Atten 10 dB
#Samp #3aimp
Log IiU@g N T e
18
B/ / § B/ / |
/ \ o |
o]
J-f"ww
W
LgAv LgAw
160 109
Wl s2 WL $2
Center 5.745 09 GHz Snan 50 MHz Center 5.765 B0 GHz Span 58 HHz
#Res BH 1 MHz #UBH 3 MHz Sween 1 ms (681 pts) “Res BH 1 tiHz WUBH 3 WHz Sweep 1 ms (601 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
1.77 dBn  /25.0008 MHz —72.38 dBn/Hz 233 dBm  /26.0000 MHz -71.82 dBm/Hz
Ch:161
“#  Agilent R T
Ref © dBm Arten 18 dB
#3amp
L
1%9 Wmmmwmwwvvw_\
dB/ / \
/ \
MW
Lafv
109
W1 $2
Center 5.805 8@ GHz Span 5@ MHz
#Res B 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
Channel Power Power Spectral Density
2.49 dBm /26.8000 MHz -71.66 dBm/Hz

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Maximum Peak Output Power
Ant B
Ch:36 Ch:52
3 Agilent R T 3 Agilent R T
Ref @ dBm Atten 10 dB Ref & dBm Atten 18 dB
#3amp #Samp
L L
1%9 1%9 EYPRTY TENEIP '-ww,\
B/ ! i B/ / i
/ | [ |
e, RN
el
LaRw LgAv
160 168
Wl $2 Hl 82
Center 3.160 08 GHz Span 58 MHz Center 5.260 09 GHz Span 98 MHz
#Res BH 1 MHz #UBH 3 MHz Sweenp 1 ms (BBL pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)

Channel Power

2.09 dBm /26.8000 MHz

Power Spectral Density

~72.86 dBm/Hz

Channel Power

8.54 dBm /26.0008 MHz

Power Spectral Density

-73.61 dBm/Hz

Channel Power

192 dBm /26.0000 MHz

Power Spectral Density

-72.23 dBm/Hz

Channel Power

1.41 dBm /26.9000 MHz

Ch:64 Ch:100
% Agilent R T # Agilent R T
Ref @ dBm Atten 18 dB Ref @ dBm Atten 10 dB
#Samp #Sanp
Log Log
o T W o =
dB/ i j d/ f/ \\
Pt ) .
ek e " o
Ww M
LaAw LgAv
166 168
HL 52 HL 52
Center 5.328 B8 GHz Span 58 MHz Center 5.500 99 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (BOL pts) #Res BH 1 MHz #4BH 3 MHz Sreep 1 ms (601 ptsh

Power Spectral Density

-72.74 dBm/Hz

Channel Power

189 dBn /26.0000 MHz

Power Spectral Density

-72.26 dBm/Hz

Channel Power

1.89 dBm /26.0008 MHz

Ch:120 Ch:140

3 Agilent R T ¥ Agilent R T
Ref @ dBm Attsn 10 dB Ref @ dBm Atten 18 dB
#Samp #5amp
Log Log
1o T 10 y
a8/ f/ \\ B/ /’ \\

] ]

LaRw LaRw
166 106
WL $2 HL 52
Center 5.600 89 GHz Span 56 MHz Center 5.760 80 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts) #Res BH 1 MHz #4BH 3 MHz Sweep 1 ms (BO1 pts)

Power Spectral Density

-72.26 dBm/Hz

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Maximum Peak Output Power
Ant B
Ch:149 Ch:153
3 Agilent R T 3 Agilent R T
Ref @ dBm Atten 18 dB Ref @ dBm Atten 10 dB
#Samp #Samp
i — i i
a8/ f Y o8/ / §
/ \ / |
pre] | fuseri]
M
LgAy LyAv
100 106
M1 52 Hl S2
Center 5.745 88 GHz Span 58 MHz Center 5.765 00 GHz Span 50 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (661 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
1.64 dBm  /26.0000 MHz -72.51 dBm/Hz 1.34 dBm /26.0008 MHz -72.8@ dBm/Hz
Ch:161
% Agilent R T
Ref @ dBm Atten 18 dB
#Samp
Log
16
B/ / \
|
[t
]
LaAw
168
HL 52
Centsr 5.505 00 GHz Span 58 MHz
#Res BH 1 MHz #UBKH 3 MHz Swesp 1 ms (601 pts)
Channel Power Power Spectral Density
2.31 dBm /26.0000 MHz -71.84 dBm/Hz
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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: RXEWE70AP

Maximum Peak Output Power (Transmitter Power Control (Low power))

UL-Apex Co., Ltd.
Head Office EMC Lab. No.7 Shielded room

Company OMRON Corporation
Equipment FA Wireless LAN Unit Regulation FCC Section 15.407(a)(2), (h)(1) / RSS-210
A9.2(1)(2)
Model WE70-AP Test Distance -
SN 279651000202 Date 02/06/2007
Power DC 24V Temperature 25 deg.C.
Mode IEEE802.11a ,Tx, 54Mbps(Worst) Humidity 31 %
Low power Engineer Kenichi Adachi
ANT:A (Worst) S54Mbps(Worst)
Ch Freq. S/A Cable | Atten. | Result | Limit | Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] | [dBm] [dB]
52 5260.0 -5.68 0.65 10.10 5.07 24.00 18.93
64 5320.0 -3.50 0.65 10.11 7.26 24.00 16.74
100 5500.0 -2.91 0.66 10.13 7.88 24.00 16.12
120 5600.0 -2.51 0.67 10.14 8.30 24.00 | 15.70
140 5700.0 -2.62 0.67 10.15 8.20 24.00 15.80

Sample Calculation:
Result = Reading + Cable Loss + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(14.06.06)
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Maximum Peak Output Power
Ant A (Worst)
Ch:52 Ch:64
# Agilent R T W Agilent R T
Ref & dBm Atten 16 dB Ref @ dBm Atten 18 dB
#Avg #Avy
Log Log
19 SERSES 10
dB/ B/ /
\,
PRvg Phvg
100 109
HL 52 W s2)
Center 5.260 B9 GHz Span 58 MHz Center 5.320 86 GHz Span 58 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (681 prs) 4Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power

-5.68 dBm /26.0000 MHz

Power Spectral Density

-79.83 dBm/Hz

Channel Power

-350 dBm /26.0000 MHz

Power Spectral Density

-77.65 dBm/Hz

Channel Power

-2.81 dBm /26.0008 MHz

Power Spectral Density

-77.06 dBm/Hz

Channel Power

-251 dBm /26.0000 MHz

Ch:100 Ch:120
3 Agilent R T 3 Agilent R T
Ref @ dBm Atten 19 dB Ref B dBm Atten 10 dB
#fvg #Avg
Log Log
16 16
By / \ B/ / Y
[
PAvg Phvg
160 100
HL 2 Hl $2
Center 5.500 00 GHz Span 50 MHz Center 5.688 89 GHz Span 50 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 ptsy #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (BO1 pts)

Power Spectral Density

~76.66 dBm/Hz

Ch:140

¥ Agilent R T

Ref @ dBm Atten 10 dB

#fvg

Log
10

B/ )

Center 5.708 08 GHz
#Res BH 1 MHz

Span 58 MHz
#UBH 3 MHz Sweep 1 ms (681 pts)
Channel Power

-262 dBm  /26.0008 MHz

Power Spectral Density

-76.77 dBm/Hz

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Tx 5180MHz, 54Mbps, Ant:A, High power
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/22

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) © DC 24V

Mode! No. - WE70-AP Temp. /Humi. : 22deg.C. / 37%
Serial No. 1 279651000201 Operator . Kenichi Adachi

Mode / Remarks: 11a Tx 5180MHz, 54Mbps (Worst), ANT:A(Worst), Worst-axis: EUT:X, Hor: Ant:X, Ver:
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. : \I-/Ice):gggt‘al
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertica
60
i

50 |

30 ?
20 ?
10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Frequency | Reading DET A;::::ra L;:isg Level Angle | Height Polar. Limit Margin Comment
MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Degl | [cm] [dBuV/m] [dB]
62. 501 51.4] QP 7.9 -21.8 31.5 124 100| Vert 40.0 2.5
62. 504 42.3] QP 7.9 -21. 8 28.4 303] 400| Hori. 40.0 11.6
87.533 36.6| QP 1.3 -21. 4 22.5 120 270| Hori. 40.0 17.5
88. 000 48.9] QP 7.3 =21. 4 34.8 121 100 Vert 40.0 5.2
93. 543 39.7| QP 8.5 =21. 4 26.8 119 272| Hori. 43.5 16.7
96. 570 49.9] QP 9.2 -21. 3] 37.8 210) 100| Vert 43.5 5.7
199. 998| 36.5| QP 17.4 -20.1 33.8 119 100 Vert 43.5 9.7
200. 000| 27.6| QP 17.4 -20.1 24.9 104 165| Hori. 43.5 18.6
364. 491 36.7| QP 16.8 -19.7 33.8 2170) 100| Hori. 46.0 12.2
364. 496 41.0] QP 16.8 -19.7 38.1 185) 100| Vert 46.0 7.9
720. 009 36.0 QP 20.7 -18. 8 37.9 351 100| Vert 46.0 8.1
720.011 31.2| QP 20.7 -18. 8 39.1 m 116] Hori. 46.0 6.9

CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Tx 5260MHz, S4Mbps, Ant:A, High power
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/22

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode! No. - WE70-AP Temp. /Humi. © 22deg.C. / 37%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Tx 5260MHz, 54Mbps (Worst), ANT:A(Worst), Worst-axis: EUT:X, Hor: Ant:X, Ver:
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the |imits. : \I-/Ice):gggt‘al
O Horizontal
[dBuV/m] << QP DATA >> X Vertica
60
o ]
40 ‘
30 T
20 ¢ %
10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Antenna | loss& . - .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin Comment
MHZ1 [dBuV] [dB/ml [dB] [dBuV/m] | [Degl [om] [dBuV/m] [dB]
61. 520 49.9] QP 8.1 -21.8 36.2 135) 100| Vert 40.0 3.8
61. 732 353 QP 8.0 -21. 8 21.5 261 400| Hori. 40.0 18.5
72.381 30.9] QP 6.8 -21. 6] 16.1 255 214] Hori. 40.0 23.9
72. 396 44.5| QP 6.8 -21. 6] 29.7 130 100 Vert 40.0 10.3
94. 623 48.0 QP 8.7 =21. 4 35.3 168, 100 Vert 43.5 8.2
95. 042 32.6| QP 8.8 -21. 4 20.0 106 235 Hori. 43.5 23.5
199. 998| 32.4| QP 17.4 -20.1 29.7 139 100| Vert 43.5 13.8
200. 003 32.9] QP 17.4 -20.1 30.2 73 151| Hori. 43.5 13.3
720.001 34.8| QP 20.7 -18. 8 36.7 156 123| Hori. 46.0 9.3
720. 006, 34.6| QP 20.7 -18. 8] 36.5 28 100| Vert 46.0 9.5
879.999 29.7 QP 22.0 -17.5] 34.2 208 117) Vert 46.0 11.8
880.008 29.8] QP 22.0 -17.5 34.3 247 100| Hori. 46.0 1.7

CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Tx 5320MHz, S4Mbps, Ant: A, High power
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/22

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode! No. - WE70-AP Temp. /Humi. © 22deg.C. / 37%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Tx 5320MHz, 54Mbps (Worst), ANT:A(Worst), Worst-axis: EUT:X, Hor: Ant:X, Ver:
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. —_ \I-/Ice):gggt‘al
O Horizontal
[dBuV/m] << QP DATA >> X Vertica
60
o ]
40 ‘ §
30 1 X ¥
i ? 7
20 "
10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Antenna | loss& . - .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin Comment
MHZ1 [dBuV] [dB/ml [dB] [dBuV/m] | [Degl [om] [dBuV/m] [dB]
40. 792 21.2| QP 13.5 -22.0 18.7 110 351| Hori. 40.0 21.3
41. 425 44.5| QP 13.2 -22.0] 35.7 139 100 Vert 40.0 4.3
86. 935 47.1 QP 1.3 -21. 4 33.0 170 100| Vert 40.0 7.0
87.772 37.8] QP 7.3 =21. 4 23.7 91 217 Hori. 40.0 16.3
128.572| 36.7 QP 13.4 -20. 9] 29.2 328 100 Vert 43.5 14.3
128.933] 30.1 QP 13.5 -20. 9] 22.17 210) 301| Hori. 43.5 20.8
299.988 32.6| QP 20.1 -19.2] 33.5 103, 338| Hori. 46.0 12.5
299.988 32.7 QP 20.1 -19.2] 33.6 359 100| Vert 46.0 12. 4
364. 494 34.5| QP 16.8 -19.7 31.6 174 100| Vert 46.0 14. 4
364.510) 28.5| QP 16.8 -19.7 25.6 272 100| Hori. 46.0 20. 4]
720. 006, 35.2| QP 20.7 -18. 8] 37.1 150 121| Hori. 46.0 8.9
720. 008, 37.0 QP 20.7 -18. 8 38.9 357 100| Vert 46.0 7.1

CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page :550f119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Tx 5500MHz, S4Mbps, Ant:A, High power
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/22

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode! No. - WE70-AP Temp. /Humi. © 22deg.C. / 37%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Tx 5500MHz, 54Mbps (Worst), ANT:A(Worst), Worst-axis: EUT:X, Hor: Ant:X, Ver:
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the |imits. : \I-/Ice):gggt‘al
O Horizontal
[dBuV/m] << QP DATA >> X Vertica
60
o ]
40
30 % ?
20
10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Antenna | loss& . - .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin Comment
MHZ1 [dBuV] [dB/ml [dB] [dBuV/m] | [Degl [om] [dBuV/m] [dB]
39. 568 25.9] QP 14.0 -22.0 17.9 9 400| Hori. 40.0 22.1
40. 042 38.2| QP 13.8 -22.0] 30.0 71 100 Vert 40.0 10.0
60. 067, 31.6| QP 8.3 -21.8 18.1 246) 388| Hori. 40.0 21.9
60. 230 42.3] QP 8.3 -21. 8 28.8 143 100 Vert 40.0 11.2
79. 999 40.5| QP 6.7 -21.5 25.7 221 221| Hori. 40.0 14.3
80. 015 49.1 QP 6.7 -21.5] 34.3 141 100| Vert 40.0 5.7
178.570| 3.1 QP 16.4 -20. 3] 33.8 275 155| Hori. 43.5 9.7
182. 256 36.4| QP 16.6 -20. 3] 32.7 1 100| Vert 43.5 10.8
531.825 36.6] QP 18.8 -19. 9] 35.5 185) 100| Vert 46.0 10.5
531. 884 21.5| QP 18.8 -19.9] 26.4 258 217 Hori. 46.0 19.6
720.010] 34.3] QP 20.7 -18. 8] 36.2 359 100| Vert 46.0 9.8
720.016, 32.1 QP 20.7 -18. 8 34.0 317 100| Hori. 46.0 12.0

CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page :56 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Tx 5600MHz, S4Mbps, Ant:A, High power
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/22

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode! No. - WE70-AP Temp. /Humi. © 22deg.C. / 37%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Tx 5600MHz, 54Mbps (Worst), ANT:A(Worst), Worst-axis: EUT:X, Hor: Ant:X, Ver:
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the |imits. : \I-/Ice):gggt‘al
O Horizontal
[dBuV/m] << QP DATA >> X Vertica
60
50 |
40
30 F $ %
20
10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Antenna | loss& . - .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin Comment
MHZ1 [dBuV] [dB/ml [dB] [dBuV/m] | [Degl [om] [dBuV/m] [dB]
40. 381 28.8] QP 13.6 -22.0 20.4 7 400| Hori. 40.0 19.6
40. 393 40.5| QP 13.6 -22.0] 32.1 140 100 Vert 40.0 7.9
49,987, 29.7 QP 10.3 =221 17.9 274 368| Hori. 40.0 22.1
49, 989 4.1 QP 10.3 =221 32.3 113, 100 Vert 40.0 7.7
80. 001 42.1 QP 6.7 -21.5 21.3 236) 219 Hori. 40.0 12.7
80. 005 50.6| QP 6.7 -21.5] 35.8 125 100| Vert 40.0 4.2
178. 830 34.2| QP 16.4 -20. 3] 30.3 148, 100| Vert 43.5 13.2
179. 575| 34.6| QP 16.5 -20. 3] 30.8 2717 100| Hori. 43.5 12.7
720. 004 30.5| QP 20.7 -18. 8 32.4 310) 100| Hori. 46.0 13.6
720.017, 34.9] QP 20.7 -18. 8] 36.8 2 100| Vert 46.0 9.2
880. 005 28.6| QP 22.0 -17.5] 33.1 297 100| Vert 46.0 12.9
880.007 31.8] QP 22.0 -17.5 36.3 249) 100| Hori. 46.0 9.7

CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 57 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Tx 5700MHz, S4Mbps, Ant:A, High power

DATA OF RADIATED EMISSION TEST

UC Apex Co., L[td. Head Uffice EMC Lab. No.2 Semi Anechoic
Date : 2007/01/26

Company * OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power : DC 24V

Mode!l No. : WE70-AP Temp. /Humi.  : 22deg.C. / 30%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Tx 5700MHz, 54Mbps, L angle Ant., ANT:A, Worst-axis: Hor: EUT:X, Ant:X, Ver: EUT:X,
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. : vg:{%gg]ﬁiﬂ
[dBuV/m] << QP DATA >»> g Hg:figgztal
60
50 ‘F
40 DF
X
" i ¥ ?
20 ?
10 ? 919
0
30M 50M 70M 100M 200M 300M 500M 700M

Frequency [Hz]

Antenna| losst

Level Angle | Height Limit Margin

Frequency | Reading DET Factor Gain Polar.

MHZ] [dBuVl [dB/ml [dB] [dBuV/ml | [Degl | [cml [dBuV/m] [dB]
62. 530 21.6| QP 1.9 -21.8] 13.7 349 364| Hori. 40.0 26.3
60. 086) 31.5( QP 83 -21.8 18.0 52 100| Vert 40.0 220
84.068 26.3| QP 7.0 -21.5 11.8 87 299( Hori. 400 282
84. 026 42.4f QP 7.0 -21.5] 217.9 156 100| Vert 40.0 121
95.197| 25.6/ QP 8.9 -21. 4 13.1 87 299| Hori. 43.5 30. 4]
93. 604 41.2] QP 8.5 -21.4 28.3] 208 100| Vert 43.5 15.2

122 882 25.6| QP 13.1 -20.9 17.8 153 218[ Hori. 435 25.7
122 921 332 @GP 13.1 -20.9 25.4 258 100| Vert 435 18.1
250. 004 30.0 @P 16.7 -19.6 271 93 138| Hori. 46.0 18.9
250,004 31.7) QP 16.7 -19.6] 28.8 299 100| Vert 46.0 17.2
625,001 29.2| QP 19.7 -19. 4] 29.5] 129| 248 Hori. 46.0 16.5
625,001 32.0( @p 19.7 -19.4 32.3 61 100| Vert 46.0 13.7
720,009 349 QP 20.7 -18.8 36.8] 130] 119| Hori. 46.0 9.2
720,009 35.1 QP 20.7 -18.8] 37.0 78 100| Vert 46.0 9.0

CHART:WITH FACTOR_ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz~
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 58 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Tx 5745SMHz, S4Mbps, Ant:A, High power

DATA OF RADIATED EMISSION TEST

UC Apex Co., L[td. Head Uffice EMC Lab. No.2 Semi Anechoic
Date : 2007/01/26

Company * OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power : DC 24V

Mode!l No. : WE70-AP Temp. /Humi.  : 22deg.C. / 30%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Tx 5745MHz, 54Mbps, L angle Ant., ANT:A, Worst-axis: Hor: EUT:X, Ant:X, Ver: EUT:X,
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. o Ugﬁﬁgg]ﬁa'
1o [4BU/m] << 0P DATA >> g MHorizontal
60
50 gﬁ
40 ‘ %
X X
30 T qs Af
20 ?
10 s
0
30M 50M T0M 100M 200M 300M 500M 700M
Frequency [Hz]

Antenna| losst

Frequency | Reading DET Level Angle | Height Limit Margin

Factor Gain Polar.

MHZ] [dBuVl [dB/ml [dB] [dBuV/ml | [Degl | [cml [dBuV/m] [dB]
84.014 26.1 QP 7.0 -21.5] 11.6 92 295| Hori. 40.0 28.4)
84.026) 4501 QP 7.0 -21.5 30.5 153 100| Vert 40.0 9.5
95.110] 249/ QP 8.9 -21.4 12.4 92 295 Hori. 43.5 31.1
93. 620, 44.7( QP 8.5 -21. 4 31.8 210] 100| Vert 43.5 1.7

125.012) 25.2| QP 13.2 -20.9] 11.5 161 224 Hori. 43.5 26.0]

125.002 332 QP 13.2 -20.9 25.5 256 100| Vert 43.5 18.0

250,003 30.1| QP 16.7 -19.6 21.2 98 134| Hori. 46.0 18.8

250. 003 31.5( QP 16.7 -19.6 28.6] 303 100| Vert 46.0 17.4

625,001 29.0 QP 19.7 -19.4 29.3) 247 126| Hori. 46.0 16.7

625,001 31.8| QP 19.7 -19. 4] 32.1 65 100| Vert 46.0 13.9

720,002 350/ QP 20.7 -18.8] 36.9] 134 121 Hori. 46.0 9.1

720005 35.2( QP 20.7 -18.8 37.1 99 100| Vert 46.0 8.9

CHART:WITH FACTOR_ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz~
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 59 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Tx 576SMHz, S4Mbps, Ant:A, High power

DATA OF RADIATED EMISSION TEST

UC Apex Co., L[td. Head Uffice EMC Lab. No.2 Semi Anechoic
Date : 2007/01/26

Company * OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power : DC 24V

Mode!l No. : WE70-AP Temp. /Humi.  : 22deg.C. / 30%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Tx 5765MHz, 54Mbps, L angle Ant., ANT:A, Worst-axis: Hor: EUT:X, Ant:X, Ver: EUT:X,
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. o Ugﬁﬁgg]ﬁa'
o t
1o 4BuV/m] << QP DATA »» 3 Morizontal
60
50 (
40 %
30 $
20 1 Q\S
10 -7
0
30M 50M T0M 100M 200M 300M 500M 700M
Frequency [Hz]
. Antenna| lossk . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
MHZ] [dBuV] [dB/m] [dB] [dBuV/m] | [Degl | [oml [dBuV/m] [dB]
82. 356 25.8 QP 6.9 -21.5 11.2 104] 299| Hori. 40. 0! 28.8
82. 256 40.0| QP 6.9 -21.5 25.4 174 100] Vert 40.0 14.6
96. 500 24.5( QP 9.2 -21.3 12.4 103] 250( Hori. 43.5 311
95.567| 35.6 QP 9.0 -21.4 23.2 178 100| Vert 43.5 20.3
125,002 24.7 QP 13.2 -20.9: 17.0 89, 213| Hori. 43.5 26.5
125.002) 33.3| QP 13.2 -20.9 25.6 258 100] Vert 43.5 17.9
250,004 24.8) QP 16.7 -19.6 21.9 103] 137] Hori. 46.0 241
250,004 26.0 QP 16.7 -19.6 23.1 167, 100] Vert 46.0 22.9
625. 000 28.9) QP 19.7 -19.4 29.2 253 127] Hori. 46.0 16.8
625. 000 31.6 QP 19.7 -19. 4] 31.9 73 100| Vert 46.0: 14.1
720,002 350 QP 20.7 -18.8] 36.9] 109 120| Hori. 46.0: 9.1
720.002] 35.1 QP 20.7 -18.8 37.0 98 100] Vert 46.0 9.0

CHART:WITH FACTOR_ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz~
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page 160 0of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Tx 5805SMHz, S4Mbps, Ant:A, High power

DATA OF RADIATED EMISSION TEST

UC Apex Co., L[td. Head Uffice EMC Lab. No.1 Semi Anechoic
Date : 2007/01/29

Company * OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power : DC 24V

Mode!l No. : WE70-AP Temp. /Humi.  : 24deg.C. / 28%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Tx 5805MHz, 54Mbps (Worst), ANT:A(Worst), Worst-axis: EUT:X, Hor: Ant:X, Ver:
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. : vg‘;{%gg]ﬁa'
0 [dBuV/m] << QP DATA >> $ Hg:fifgztal
70
60
50 (
40 ?
30 ¥ >f T CF $
20 ?
10 tlole
%OM 50M 70M 100M 200M 300M 500M 700M

Frequency [Hz]

Antenna| losst

Frequency | Reading DET Level Angle | Height Limit Margin

Factor Gain Polar.

MHZ] [dBuVl [dB/ml [dB] [dBuV/ml | [Degl | [cml [dBuV/m] [dB]
64. 853 26.0) QP 1.6 -19.8] 13.8 338 262| Hori. 40.0 26.2
66.310) 41.9] QP 7.4 -19.8 29.5 102 100| Vert 40.0 10.5
83.524 25.3| QP 7.0 -19.5 12.8 89 316 Hori. 40,0 27.2
83.578 38.5| QP 7.0 -19.5] 26.0; 119 100| Vert 40.0 14.0

124,988 28.9] QP 13.2 -18.8] 23.3] 196| 255| Hori. 43.5 20.2
124,988 349 QP 13.2 -18.8 29.3) 90 100| Vert 43.5 14.2

249,984 21.5( QP 16.8 -16.9 27.4 89 298( Hori. 46.0 18.6

249,984 30.7 QP 16.8 -16.9 30.6] 151 100| Vert 46.0 15.4

499,981 35.8/ QP 18.6 -16.5 37.9 45 100| Hori. 46.0 8.1

499 981 37.3] QP 18.6 -16.5] 39. 4 74 135 Vert 46.0 6.6

624, 950, 21.7) QP 19.8 -15.2] 32.3] 302 134] Hori. 46.0 13.7

624,958 31.7| QP 19.8 -15.2 36.3] 9 100| Vert 46.0 9.7

719,996 342 QP 21.1 -14.6 40.7 48 116| Hori. 46.0 5.3

719,996 32.5| QP 21.1 -14. 6] 39.0] 56 164 Vert 46.0 7.0

CHART:WITH FACTOR_ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page 161 0f119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Rx 5260MHz, Ant:A

DATA OF RADIATED EMISSION TEST

UC Apex Co., L[td. Head Uffice EMC Lab. No.1 Semi Anechoic
Date : 2007/01/29

Company * OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power : DC 24V

Mode!l No. : WE70-AP Temp. /Humi.  : 24deg.C. / 28%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Rx 5260MHz, ANT:A(Worst), Worst-axis: EUT:X, Hor: Ant:X, Ver:
LIMIT : FCC15.109(a) 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. o Ugﬁﬁgg]ﬁa'
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertica
70
60
50 ‘F
40 %
30 X . $ $ Iﬁ
20 T
10 i (\P
0
30M 50M 70M 100M 200M 300M 500M 700M
Frequency [Hz]
. Antenna| lossk . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
MHZ] [dBuV] [dB/m] [dB] [dBuV/m] | [Degl | [oml [dBuV/m] [dB]
64. 927 26.0) QP 1.6 -19.8] 13.8 339 263| Hori. 40.0 26.2
66. 524 41.7| QP 1.3 -19.8 29.2 66 100] Vert 40.0 10.8
83. 539 25.0( QP 7.0 -19.5 12.5 92 312 Hori. 40.0 21.5
83. 589 38.6| QP 7.0 -19.5] 26.1 99 100| Vert 40.0 13.9
124.973 28.7) QP 13.2 -18.8] 23.1 197 251 Hori. 43.5 20. 4]
124,973 33.8) QP 13.2 -18.8 28.2 302 100] Vert 43.5 15.3
249,972 21.2( QP 16.8 -16.9 271 94 301( Hori. 46.0 18.9
249,972 32.0( QP 16.8 -16.9 31.9 143 100] Vert 46.0 14.1
499,986 36.1 QP 18.6 -16.5 38.2 46 100] Hori. 46.0 1.8
499,986 37.2| QP 18.6 -16.5] 39.3] 76 131 Vert 46.0 6.7
624,963 21.8| QP 19.8 -15.2] 32.4 298 134] Hori. 46.0 13.6
624. 963 31.6{ QP 19.8 -15.2 36.2 8 100] Vert 46.0 9.8
719,981 349 QP 21.1 -14.6 41.4 53 113| Hori. 46.0 4.6
719,981 32.8| QP 21.1 -14. 6] 39.3] 51 165 Vert 46.0 6.7

CHART:WITH FACTOR_ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page 162 0f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Rx 5600MHz, Ant:A

DATA OF RADIATED EMISSION TEST

UC Apex Co., L[td. Head Uffice EMC Lab. No.1 Semi Anechoic
Date : 2007/01/29

Company * OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power : DC 24V

Mode!l No. : WE70-AP Temp. /Humi.  : 24deg.C. / 28%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Rx 5600MHz, ANT:A(Worst), Worst-axis: EUT:X, Hor: Ant:X, Ver:
LIMIT : FCC15.109(a) 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. o Ugﬁﬁgg]ﬁa'
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertica
70
60
50 ‘F
40 %2
30 T X $ $ $
20 i
10 ? (‘P
0
30M 50M 70M 100M 200M 300M 500M 700M
Frequency [Hz]
. Antenna| lossk . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
MHZ] [dBuV] [dB/m] [dB] [dBuV/m] | [Degl | [oml [dBuV/m] [dB]
64. 939 25.9] QP 1.6 -19.8] 13.7 343 259 Hori. 40.0 26.3
66.527| 41.6| QP 1.3 -19.8 29.1 60 100] Vert 40.0 10.9
83.637| 25.2( QP 7.0 -19.5 12.7 89 310 Hori. 40.0 21.3
83.567| 38.8| QP 7.0 -19.5] 26.3] 98 100| Vert 40.0 13.7
124.974 28.4| QP 13.2 -18.8] 22.8 202 253 Hori. 43.5 20.7
124,974 33.2( QP 13.2 -18.8 21.6 304 100] Vert 43.5 15.9
249,974 2711 QP 16.8 -16.9 21.0 89 298( Hori. 46.0 19.0
249,974 31.4f QP 16.8 -16.9 31.3 147 100] Vert 46.0 14.7
499,988 35.6| QP 18.6 -16.5 31.7 41 100] Hori. 46.0 8.3
499,988 37.0) QP 18.6 -16.5] 39.1 67 132 Vert 46.0 6.9
624, 965 27.6| QP 19.8 -15.2] 32.2 287, 135 Hori. 46.0 13.8
624, 965 31.4f QP 19.8 -15.2 36.0 10 100] Vert 46.0 10.0
719,984 34.7( QP 21.1 -14.6 41.2 49 118] Hori. 46.0 4.8
719,984 32.6/ QP 21.1 -14. 6] 39.1 53 168 Vert 46.0 6.9

CHART:WITH FACTOR_ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 63 0f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (below 1GHz )
Dual Band Diversity Antenna, 11a, Rx 5765MHz, Ant:A

DATA OF RADIATED EMISSION TEST

UC Apex Co., L[td. Head Uffice EMC Lab. No.1 Semi Anechoic
Date : 2007/01/29

Company * OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power : DC 24V

Mode!l No. : WE70-AP Temp. /Humi.  : 24deg.C. / 28%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Rx 5765MHz, ANT:A(Worst), Worst-axis: EUT:X, Hor: Ant:X, Ver:
LIMIT : FCC15.109(a) 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. o Ugﬁﬁgg]ﬁa'
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertica
70
60
50 ‘F
40 T
30 T x $ $ $
20 i
10 ? q\)
0
30M 50M 70M 100M 200M 300M 500M 700M
Frequency [Hz]
. Antenna| lossk . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
MHZ] [dBuV] [dB/m] [dB] [dBuV/m] | [Degl | [oml [dBuV/m] [dB]
64.967| 25.7) QP 1.6 -19.8] 13.5 348 265| Hori. 40.0 26.5
66. 594 41.7| QP 1.3 -19.8 29.2 68, 100] Vert 40.0 10.8
83. 789 25.1 QP 7.0 -19.5 12.6 105| 304( Hori. 40.0 21.4
83.567| 38.7) QP 7.0 -19.5] 26.2] 154 100| Vert 40.0 13.8
124,987 28.3] QP 13.2 -18.8] 22.17 210 247 Hori. 43.5 20. 8]
124,987, 33.3| QP 13.2 -18.8 21.7 300| 100] Vert 43.5 15.8
249.971 27.0f QP 16.8 -16.9 26.9 92 287( Hori. 46.0 19.1
249.971 31.3| QP 16.8 -16.9 31.2 142) 100] Vert 46.0 14.8
499,989 35.5( QP 18.6 -16.5 31.6 44 100] Hori. 46.0 8.4
499,989 37.2| QP 18.6 -16.5] 39.3] 11 131 Vert 46.0 6.7
624, 959, 27.6| QP 19.8 -15.2] 32.2 279 134] Hori. 46.0 13.8
624. 959 31.5( QP 19.8 -15.2 36.1 8 100] Vert 46.0 9.9
719,986 34.6| QP 21.1 -14.6 41.1 45 116] Hori. 46.0 4.9
719,986 32.7) QP 21.1 -14. 6] 39.2] 50) 169 Vert 46.0 6.8

CHART:WITH FACTOR_ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page 164 0f 119
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Radiated Spurious Emission (below 1GHz )
Magnetic Pedestal Antenna, 11a, Tx 5260MHz, 54Mbps, Ant:A, High power
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2007/03/02

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode! No. - WE70-AP Temp. /Humi. . 25deg.C. / 32%
Serial No. : 2796510000201 Operator : Kenichi Adachi

Mode / Remarks : 11a Tx 5260MHz, 54Mbps (Worst), ANT:A(Worst),Worst-axis: EUT:X, Hor:ANT:X,
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. : \"}g:ﬁggt‘ﬂ
[dBuV/m] << QP DATA »> 2 Hg:ﬁggtal
60
50 ‘F
40 i
MK

30 ‘ %
20 CF I

10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Frequency | Reading DET A;::::ra L;:isg Level Angle | Height Polar. Limit Margin Comment

MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Degl | [cml [dBuV/m] [dB]
125.004] 21.1 QP 13.5 -23. 4 17.2 249 150| Hori. 43.5 26.3
125. 004 30.3] QP 13.5 -23. 4 20.4 330) 100 Vert 43.5 23.1
250. 007 25.9] QP 17.2 -22.2, 20.9 144 300| Hori. 46.0 25.1
250. 003 35.1 QP 17.2 -22.2, 30.1 153, 100 Vert 46.0 15.9
500. 000| 30.6| QP 19.5 =20.7 29.4 160) 100| Hori. 46.0 16.6
500. 000 34.0 QP 19.5 =20.7 32.8 180 100| Vert 46.0 13.2
625.013 30.0] QP 20.3 -20. 2, 30.1 218] 220| Hori. 46.0 15.9
625. 001 26.8) QP 20.3 -20. 2] 26.9 170 100| Vert 46.0 19.1
720. 000 32.2| QP 21.5 -19. 6] 34.1 136 220| Hori. 46.0 11.9
720. 000 31.3] QP 21.5 -19. 6] 39.2 352 190| Vert 46.0 6.8
879.992 26.3] QP 23.3 -18.2] 31.4 136 180| Hori. 46.0 14.6
880.003 28.0 QP 23.3 -18.2 33.1 352 175| Vert 46.0 12.9

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (below 1GHz )
Magnetic Pedestal Antenna, 11a, Tx 5600MHz, 54Mbps, Ant:A, High power
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2007/03/02

Company : OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode! No. - WE70-AP Temp. /Humi. . 25deg.C. / 32%
Serial No. : 2796510000201 Operator : Kenichi Adachi

Mode / Remarks : 11a Tx 5600MHz, 54Mbps (Worst), ANT:A(Worst),Worst-axis: EUT:X, Hor:ANT:X,
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the |imits. : \I-/Ice):gggt‘al
O Horizontal
[dBuV/m] << QP DATA >> X Vertica
60
50 |
40 T
30 T * ? ZF
20 + T
10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Antenna | loss& . - .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin Comment
MHZ1 [dBuV] [dB/ml [dB] [dBuV/m] | [Degl [om] [dBuV/m] [dB]
125. 000) 26.3] QP 13.5 -23. 4 16.4 229 150| Hori. 43.5 27.1
125. 000| 30.3] QP 13.5 -23. 4 20.4 330) 100 Vert 43.5 23.1
250. 000| 25.6| QP 17.2 -22.2, 20.6 120 300| Hori. 46.0 25. 4]
250. 001 34.2| QP 17.2 -22.2, 29.2 210) 100 Vert 46.0 16.8
500. 000| 30.2| QP 19.5 =20.7 29.0 147, 100| Hori. 46.0 17.0
500. 000 33.6| QP 19.5 =20.7 32.4 167, 100| Vert 46.0 13.6
625. 000 29.0| QP 20.3 -20. 2, 29.1 177, 220| Hori. 46.0 16.9
625. 000 26.0 QP 20.3 -20. 2] 26.1 180 100| Vert 46.0 19.9
720. 000 311 QP 21.5 -19. 6] 33.0 344 230| Hori. 46.0 13.0
720. 000 3.1 QP 21.5 -19. 6] 39.6 180 100| Vert 46.0 6.4
880. 000| 27.4] QP 23.3 -18.2] 32.5 147, 100| Hori. 46.0 13.5
880. 000| 28.2| QP 23.3 -18.2 33.3 m 100| Vert 46.0 12.7

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (below 1GHz )
Magnetic Pedestal Antenna, 11a, Tx 5765MHz, 54Mbps, Ant:A, High power
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2007/03/02

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode! No. - WE70-AP Temp. /Humi. . 25deg.C. / 32%
Serial No. : 2796510000201 Operator : Kenichi Adachi

Mode / Remarks : 11a Tx 5765MHz, 11Mbps (Worst), ANT:A(Worst), Worst-axis: EUT:X, Hor:ANT:X,
LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. : \"}g:ﬁggt‘ﬂ
[dBuV/m] << QP DATA »> 2 Hg:ﬁggtal
60
o ]
40 x
I

30 7< *

20 + f

10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
Frequency | Reading DET A;::::ra L;:isg Level Angle | Height Polar. Limit Margin Comment

MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Degl | [cml [dBuV/m] [dB]
125.010) 26.4] QP 13.5 -23. 4 16.5 229 177) Hori. 43.5 21.0
125.011 30.2| QP 13.5 -23. 4 20.3 330) 100 Vert 43.5 23.2
250. 002 25.7| QP 17.2 -22.2, 20.7 120 320| Hori. 46.0 25.3
250. 002 34.0 QP 17.2 -22.2, 29.0 139 100 Vert 46.0 17.0
500. 000| 30.2| QP 19.5 =20.7 29.0 166 110| Hori. 46.0 17.0
500. 000 33.9] QP 19.5 =20.7 32.7 185) 100| Vert 46.0 13.3
625. 004 29.4| QP 20.3 -20. 2, 29.5 220) 100| Hori. 46.0 16.5
625. 004 27.0 QP 20.3 -20. 2] 27.1 185 100| Vert 46.0 18.9
720. 000 32.0 QP 21.5 -19. 6] 33.9 329 220| Hori. 46.0 12.1
720. 000 37.6| QP 21.5 -19. 6] 39.5 180 100| Vert 46.0 6.5
880.010| 26.6| QP 23.3 -18.2] 31.7 179 270| Hori. 46.0 14.3
879. 994 28.1 QP 23.3 -18.2 33.2 185) 120 Vert 46.0 12.8

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No.
Page

Issued date
FCCID

: 27DE0139-HO-C
167 of 119

: March 26, 2007

: RXEWE70AP

Radiated Spurious Emission (above 1GHz:Inside of the restricted band)

Dual Band Diversity Antenna, 11a, Tx 5180MHz, Ant:A, High power
UL-Apex Co., Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5180MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR ‘ VER Factor Gain Loss Filter HOR ‘ VER PK HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 5119.9 44.0 44.6 36.7 31.5 4.3 0.0 53.5 54.1 73.9 20.4 19.8
2 5150.0 48.5 48.1 36.7 315 43 0.0 58.0 57.6 73.9 15.9 16.3
3 5439.9 42.0 42.7 36.4 31.5 4.5 0.0 51.4 52.1 73.9 22.5 21.8
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
4 15540.0 43.4 44.7 40.4 30.6 7.9 0.7 523 53.6 73.9 21.6 20.3
5 20720.0 45.4 45.6 39.2 31.0 9.0 0.0 53.1 53.3 73.9 20.8 20.6
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR VER Factor Gain Loss Filter HOR ‘ VER AV HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 5119.9 33.8 34.6 36.7 315 43 0.0 433 44.1 53.9 10.6 9.8
2 5150.0 34.0 33.7 36.7 31.5 4.3 0.0 43.5 43.2 53.9 10.4 10.7
3 5439.9 30.9 315 364 31.5 4.5 0.0 40.3 40.9 53.9 13.6 13.0
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
4 15540.0 31.9 33.1 40.4 30.6 7.9 0.7 40.8 42.0 53.9 13.1 11.9
5 20720.0 32.8 32.7 39.2 31.0 9.0 0.0 40.5 40.4 53.9 13.4 13.5
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5dB
* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)
Dual Band Diversity Antenna, 11a, Tx 5260MHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz), 0.5m (above26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5260MHz, 54Mbps (Worst) Engineer Kenichi Adachi Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR VER Factor Gain Loss Filter HOR VER PK HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 [ 51199 [ 441 [ 450 [ 367 [ 315 [ 43 [ 00 [ 536 [ 545 [ 739 [ 203 | 194
2 | 54399 | 430 | 441 | 364 | 315 | a5 | o0 [ 524 | 535 | 739 | 215 [ 204
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 Jasmsia | 447 ] 470 [ 413 ] 308 [ 80 [ 07 ] 544 | 567 739 [ 195 | 172
4 | 210400 | 455 | 456 | 391 | 311 | 91 | o0 [ 531 | 532 739 | 208 | 207
Test distance 0.5Smeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(0.5m)
5 ] 31560.0 | 484 ] 481 | 441 | 252 | 79 [ 00 | 597 [ 594 | 739 | 142 | 145
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR ‘ VER Factor Gain Loss Filter HOR ‘ VER AV HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 [ 51200 | 336 [ 338 [ 367 [ 315 [ 43 [ 00 [ 431 | 433 539 [ 108 | 106
2 | 54399 | 308 | 319 | 364 | 315 | a5 | o0 [ 402 | 413 [ 539 | 137 [ 126
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 Jaszsia ] 333 ] 350 [ 413 ] 308 [ 80 [ 07 | 430 | 447 539 [ 109 | 92
4 | 210400 | 333 | 332 | 390 | 311 | 91 | o0 [ 409 | 408 539 | 130 | 131
Test distance 0.5Smeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(0.5m)
5 ]31560.0 | 359 | 358 | 441 | 252 | 79 [ 00 | 472 | 471 | 539 | 67 | 68
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5dB
Test Distance 0.5m : Distance Factor(Dfac(0.5m)) = 20log(3/0.5) = 15.5dB

* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)
Dual Band Diversity Antenna, 11a, Tx 5320MHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5320MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER PK HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 5119.9 44.4 44.5 36.7 31.5 4.3 0.0 53.9 54.0 73.9 20.0 19.9
2 5350.0 51.9 51.7 36.5 31.5 4.4 0.0 61.3 61.1 73.9 12.6 12.8
3 5439.9 423 42.6 36.4 31.5 4.5 0.0 51.7 52.0 73.9 22.2 21.9
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
4 10640.0 47.1 44.7 36.6 314 6.1 0.2 49.1 46.7 73.9 24.8 272
5 15958.8 46.1 45.8 41.9 30.9 8.1 0.7 56.4 56.1 73.9 17.5 17.8
6 21280.0 45.9 46.0 39.2 31.0 9.2 0.0 53.8 53.9 73.9 20.1 20.0
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER AV HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 5119.9 34.0 33.9 36.7 31.5 4.3 0.0 43.5 43.4 53.9 10.4 10.5
2 5350.0 35.5 349 36.5 31.5 4.4 0.0 44.9 44.3 53.9 9.0 9.6
3 5439.9 30.8 31.1 36.4 31.5 4.5 0.0 40.2 40.5 53.9 13.7 13.4
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
4 10360.2 35.5 33.7 36.6 31.4 6.1 0.2 37.5 35.7 53.9 16.4 18.2
5 15958.8 34.0 34.0 41.9 30.9 8.1 0.7 44.3 44.3 53.9 9.6 9.6
6 21280.0 333 33.2 39.2 31.0 9.2 0.0 41.2 41.1 53.9 12.7 12.8
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5 dB

* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)

Dual Band Diversity Antenna, 11a, Tx 5500MHz, Ant:A, High power

UL-Apex Co.

, Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Part15 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz)
Model WE70-AP Date 01/21/2007 01/24/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 33% 30 % 30 %
Mode 11a Tx 5500MHz, 54Mbps (Worst) Engineer Kenichi Adachi Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER PK HOR VER
[MHZz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 3666.6 46.2 453 28.5 319 2.7 0.0 455 44.6 73.9 28.4 29.3
2 5460.0 47.0 45.3 31.6 30.8 34 0.0 51.2 49.5 73.9 22.7 24.4
3 5470.0 56.1 52.0 316 30.8 3.4 0.0 60.3 56.2 73.9 13.6 17.7
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att: tor (or Filter) - Dfac(1m)
4 J 110004 T 468 | 472 [ 371 [ 310 | 62 ] o6 | so1 [ s05 [ 739 [ 238 [ 234
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER AV HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 3666.6 38.7 36.3 28.5 319 2.7 0.0 38.0 35.6 53.9 15.9 18.3
2 5460.0 33.0 33.0 31.6 30.8 34 0.0 37.2 37.2 53.9 16.7 16.7
3 5470.0 34.1 33.0 316 30.8 3.4 0.0 38.3 372 53.9 15.6 16.7
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(1m)
4 J 110004 T 348 [ 358 [ 3710 [ 310 | 62 ] o6 | 381 [ 391 [ 539 [ 158 [ 148
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5 dB

* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)

Dual Band Diversity Antenna, 11a, Tx 5600MHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Part15 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz) , 0.5m (above26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5600MHz, 54Mbps (Worst) Engineer Kenichi Adachi Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER PK HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] | [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att: tor (or Filter)
1 [37333 ] 482 [ 481 [ 323 [ 321 [ 37 [ o0 T 520 [ 520 [ 739 [ 218 [ 219
2 | 74664 | 449 | 443 | 383 | 314 | 52 | o0 | 570 | s64 | 739 | 169 | 175
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 1999 [ 467 [ 471 [ 376 | 3110 [ 63 [ 07 [ 507 [ 5L1 739 | 232 | 228
4 | 224000 | 463 | 462 | 395 [ 307 | 94 | 00 | 550 | 549 739 | 189 | 190
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(0.5m)
5 1392000 | 444 | 442 | 450 | 227 | 85 [ 00 | 597 | 595 | 739 | 142 | 144
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER AV HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] | [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter)
1 37333 | 416 | 414 | 323 [ 321 | 37 | o0 | 455 | 453 | 539 [ 84 | 86
2 | 74664 | 328 | 328 | 383 | 314 | 52 | 00 | 449 [ 449 | 539 | 90 | 90
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 [rire99 T 347 ] 358 [ 376 [ 3110 | 63 [ 07 T 387 [ 398 539 [ 152 ] 141
4 | 224000 | 34.1 341 | 395 | 307 | 94 | o0 [ 4238 428 539 | 111 111
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(0.5m)
5 392000 | 312 | 312 | 450 | 227 | 85 | o0 | 465 | 465 | 539 | 74 7.4
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
Test Distance 0.5m : Distance Factor(Dfac) = 20log(3/0.5) = 15.5 dB
* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)

Dual Band Diversity Antenna, 11a, Tx 5700MHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Part15 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz), 0.5m (above26.5GHz)
Model WE70-AP Date 01/21/2007 01/24/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 33% 30 % 30 %
Mode 11a Tx 5700MHz, 54Mbps (Worst) Engineer Kenichi Adachi Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR VER Factor Gain Loss Filter HOR VER PK HOR VER
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] |  [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att: tor (or Filter)
1 [ 3800 [ 479 | 483 [ 287 [ 318 [ 28 [ 00 [ 476 [ 480 [ 739 [ 263 | 259
2 | 57250 | 581 | 574 | 320 | 305 | 34 | 00 [ 630 | 63 | 739 | 109 | 116
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 113999 T 456 [ 441 [ 381 [ 3110 | 63 [ 07 T 501 [ 486 739 | 238 | 253
4 | 228000 | 468 | 466 | 397 [ 307 | 95 | o0 | 558 | 556 739 | 181 | 183
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(0.5m)
5 399000 | 453 | 452 | 461 | 222 | 91 | 00 | 68 | 67 | 739 | 111 | 112
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER AV HOR VER
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] | [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter)
1 | 3800 | 43.7 432 | 287 [ 318 | 28 | 00 | 434 429 | 539 [ 105 11.0
2 |'s750 | 3590 [ 353 | 320 | 305 | 34 | 00 | 408 [ 402 | 539 | 1301 | 137
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 113999 [ 338 [ 320 [ 381 [ 310 [ 63 [ 07 T 383 [ 365 539 | 156 | 174
4 1228000 | 344 | 344 | 397 [ 307 | 95 | o0 | 434 | 434 539 | 105 | 105
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(0.5m)
5 399000 | 316 | 315 | 461 | 222 | 91 [ 00 ] 491 | 490 | 539 | 438 4.9
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5dB
Test Distance 0.5m : Distance Factor(Dfac(0.5m)) = 20log(3/0.5) = 15.5 dB
* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)

Dual Band Diversity Antenna, 11a, Tx 5745MHz, Ant:A, High power
UL-Apex Co., Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

01/25/2007
23 deg.C.

Kenichi Adachi

Company OMRON Corporation Regulation FCC Part15 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz)
Model WE70-AP Date 01/24/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5745MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER PK HOR VER
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] |  [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att: tor (or Filter)
1 [ 38299 | 485 [ 482 [ 327 [ 320 [ 38 [ 00 [ 530 [ 527 | 739 [ 209 | 212
2 | 76599 | 445 | 442 | 379 | 314 | 55 | 00 [ ses5 | s62 | 739 | 174 | 117
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 11489.7 42.5 4.5 38.4 311 6.4 0.7 474 474 73.9 26.5 26.5
4 22980.0 46.3 45.9 39.8 30.7 9.6 0.0 55.5 55.1 73.9 18.4 18.8
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER AV HOR VER
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter)
1 [ 38299 | 412 [ 410 [ 327 [ 320 [ 38 [ 00 [ 457 [ 455 | 539 | 82 | 84
2 | 76599 | 328 | 327 [ 379 | 314 | 55 | o0 | 448 | 447 [ 539 | 91 [ 92
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 11489.7 31.1 31.4 38.4 311 6.4 0.7 36.0 36.3 53.9 17.9 17.6
4 22980.0 33.7 33.7 39.8 30.7 9.6 0.0 429 429 53.9 11.0 11.0
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5 dB

* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)
Dual Band Diversity Antenna, 11a, Tx 5765SMHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5765MHz, 54Mbps (Worst) Engineer Kenichi Adachi Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR VER Factor Gain Loss Filter HOR VER PK HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] |  [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 | 38433 | 489 | 486 | 328 [ 320 | 38 | 00 | 535 | 532 | 739 | 204 | 207
2 | 76866 | 442 | aa1 | 378 | 314 | 55 | 00 | se1 | seo0 | 739 | 178 | 179
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 11529.5 429 45.6 38.5 31.1 6.4 0.7 479 50.6 73.9 26.0 233
4 23060.0 46.6 46.7 39.8 30.7 9.6 0.0 55.8 55.9 73.9 18.1 18.0
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR VER Factor Gain Loss Filter HOR ‘ VER AV HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att: tor (or Filter)
1 [ 38433 | 439 | 435 | 328 [ 320 | 38 | o0 | 485 | 481 | 539 [ 54 | 58
2 | 76866 | 324 | 321 | 378 | 314 | 55 | 00 | 443 [ 440 | 539 | 96 | 909
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 10360.2 31.5 32.8 38.5 31.1 6.4 0.7 36.5 37.8 53.9 17.4 16.1
4 23060.0 34.5 344 39.8 30.7 9.6 0.0 43.7 43.6 53.9 10.2 10.3
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5 dB

* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)

Dual Band Diversity Antenna, 11a, Tx 5805MHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5805MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR ‘ VER Factor Gain Loss Filter HOR ‘ VER PK HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 3869.9 48.3 48.0 329 32.0 3.8 0.0 53.0 52.7 73.9 209 21.2
2 5119.9 443 44.1 36.7 315 4.3 0.0 53.8 53.6 73.9 20.1 20.3
3 5439.9 422 42.4 36.4 31.5 4.5 0.0 51.6 51.8 73.9 223 22.1
4 7739.9 44.7 44.2 37.6 314 5.5 0.0 56.4 55.9 73.9 17.5 18.0
Test distance 1Imeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
5 J1ew03 ] 461 [ 471 ] 388 [ 310 [ 65 [ 07 T 515 [ 525 [ 739 [ 224 [ 214
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR VER Factor Gain Loss Filter HOR ‘ VER AV HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att (or Filter)
1 3869.9 413 41.0 329 32.0 3.8 0.0 46.0 45.7 53.9 7.9 3.2
2 5119.9 33.8 33.7 36.7 31.5 4.3 0.0 43.3 43.2 53.9 10.6 10.7
3 5439.9 30.9 31.0 36.4 315 4.5 0.0 40.3 404 53.9 13.6 13.5
4 7739.9 32.9 32.6 37.6 314 5.5 0.0 44.6 44.3 53.9 9.3 9.6
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
5 16103 ] 344 | 353 | 388 | 311 | 65 [ 07 ] 398 | 407 | 539 | 141 | 132
9.5 dB

Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) =

* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone

Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)

Magnetic Pedestal Antenna, 11a, Tx 5260MHz, Ant:A, High power

UL-Apex Co., Ltd.
Head Office EMC Lab. No.3 and No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz), 0.5m (above26.5GHz)
Model WE70-AP Date 02/26/2007 03/01/2007
S/N 279651000201 Temperature 23deg.C. 24deg.C.
Power DC 24V Humidity 30% 30%
Mode 11a Tx 5260MHz, 54Mbps (Worst) Engineer Takahiro Hatakeda Mitsuru Fujimura
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER | Factor Gain Loss Filter HOR | VER PK HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 [ 51200 ] 480 487 | 338 [ 316 [ 36 [ o0 [ 538 545 [ 739 [ 201 19.4
2 | 54399 | 482 | 490 | 339 | 317 [ 37 [ oo | s41 [ 549 | 739 [ 198 [ 190
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 [1s780.0 | 454 | 469 | 377 [ 308 | 83 | 07 | 518 | 533 739 | 221 [ 206
4 | 210400 | 453 [ 457 | 402 | 311 | 97 | o0 | 546 | 550 739 | 193 | 189
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + At (or Filter) - Dfac(0.5m)
5 ]315600 | 375 | 377 | 429 | 291 | 159 | oo | 517 [ 519 | 739 [ 222 [ 220
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR ‘ VER Factor Gain Loss Filter HOR ‘ VER AV HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 [ 51200 ] 349 [ 370 [ 338 [ 316 [ 36 | 00 [ 407 | 428 539 [ 132 [ 111
2 | 54399 | 353 [ 359 | 339 | 317 [ 37 | oo | 412 | 418 [ 539 | 127 | 121
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att or Filter) - Dfac(1m)
3 [157800 [ 340 [ 352 [ 377 [ 308 [ 83 | 07 [ 404 | 416 539 [ 135 [ 123
4 |210400 | 337 | 337 [ 402 | 311 | 97 | o0 [ 430 [ 430 539 [ 109 [ 109
Test dist: 0.Smeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + At (or Filter) - Dfac(0.5m)
5 [31560.0 T 256 ] 256 [ 429 [ 201 J 159 J o0 [ 398 [ 398 [ 539 [ 141 [ 141
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5 dB
Test Distance 0.5m : Distance Factor(Dfac(0.5m)) = 20log(3/0.5) = 15.5 dB

* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)

Magnetic Pedestal Antenna, 11a, Tx 5600MHz, Ant:A, High power

UL-Apex Co., Ltd.

Head Office EMC Lab. No.3 and No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz), 0.5m (above26.5GHz)
Model WE70-AP Date 02/26/2007 03/01/2007
S/N 279651000201 Temperature 23deg.C. 24deg.C.
Power DC 24V Humidity 30% 30%
Mode 11a Tx 5600MHz, 54Mbps (Worst) Engineer Takahiro Hatakeda Mitsuru Fujimura
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR ‘ VER Factor Gain Loss Filter HOR ‘ VER PK HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]|  [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 [ 37333 | 444 [ 451 [ 313 | 320 | 30 [ 00 [ 467 [ 474 [ 739 [ 272 | 265
2 | 74667 | 444 | 439 | 376 | 323 | a3 | 00 | 540 | 535 | 739 | 199 | 204
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 | 112007 | 440 [ 450 [ 402 | 311 [ 64 | 07 | 507 | 517 | 739 [ 232 | 222
4 | 224000 | 450 | 460 | 407 | 307 | 98 | o0 | 553 | 563 [ 739 | 186 | 176
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(0.5m)
5 [392000 [ 419 | 423 [ 442 ] 275 | 184 [ o0 [ 615 [ 619 [ 739 124 | 120
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER AV HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]|  [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter)
1 [37333 [ 318 [ 365 [ 313 [ 320 [ 30 [ 00 [ 341 [ 388 [ 539 [ 198 [ 151
2 | 74667 | 306 | 303 | 376 | 323 | 43 | 00 | 402 [ 399 | 539 | 137 | 140
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 Jr2007 | 3210 ] 324 [ 402 | 310 [ 64 [ 07 | 388 [ 390 [ 539 [ 151 | 148
4 [ 224000 | 338 338 | 407 | 307 | 98 | 00 | 441 441 | 539 | 938 9.8
Test distance 0.5Smeters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(0.5m)
5 392000 ] 298 ] 298 [ 442 | 275 [ 184 [ 00 [ 494 ] 494 [ 539 [ 45 | 45
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5dB
Test Distance 0.5m : Distance Factor(Dfac(0.5m)) = 20log(3/0.5) = 15.5 dB
* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)
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: March 26, 2007
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Radiated Spurious Emission (above 1GHz:Inside of the restricted band)

Magnetic Pedestal Antenna, 11a, Tx 5765MHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.3 and No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 3m (below 10GHz), 1m (above 10GHz)
Model WE70-AP Date 02/26/2007 03/01/2007
S/N 279651000201 Temperature 23deg.C. 24deg.C.
Power DC 24V Humidity 30% 30%
Mode 11a Tx 5765MHz, 54Mbps (Worst) Engineer Takahiro Hatakeda Mitsuru Fujimura
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER PK HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] | [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + At (or Filter)
1 [ 38433 [ 452 ] 452 [ 315 [ 320 [ 31 [ o0 [ 478 [ 478 [ 739 [ 261 [ 261
2 [ 76865 | 435 | 440 | 378 | 324 [ 44 | o0 | 533 [ s38 | 739 | 206 | 201
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(1m)
3 11528.4 42.5 42.1 40.1 31.1 6.7 0.7 494 49.0 73.9 24.5 24.9
4 23060.0 43.3 43.3 41.0 30.7 10.1 0.0 54.2 54.2 73.9 19.7 19.7
AV DETECT
No. Freq. Reading Ant. Amp. Cable Atten. or Result Limit Margin
HOR | VER Factor Gain Loss Filter HOR | VER AV HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuv/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + At (or Filter)
1 [ 38433 | 360 | 339 [ 315 | 320 [ 31 ] o0 | 386 [ 365 | 539 [ 153 [ 174
2 | 76865 | 310 [ 309 | 378 | 324 | 44 | o0 | 408 | 407 | 539 | 131 | 132
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
3 11528.4 30.8 30.7 40.1 31.1 6.7 0.7 377 37.6 53.9 16.2 16.3
4 23060.0 31.5 31.5 41.0 30.7 10.1 0.0 42.4 42.4 53.9 11.5 11.5
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5 dB
* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula
Dual Band Diversity Antenna, 11a, Tx 5180MHz, Ant:A, High power

UL-Apex Co.

, Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance Im (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5180MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss | Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER
Test distance 1meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
1 | 10360.00] 47.7] 464]  364] 317]  6.0] 00] 489 [ 476 | 463 476 | 270 ] 193 | 20.6
2 | 25900.00] 488| 493] 394 302] 105] 00] 590 [ 595 | 362 | 357 | 270 92 [ 87
Test distance 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + At tor (or Filter) - Dfac(0.5m)
3 31080.00] 45.7 45.5 45.7 25.0 7.9 0.0 58.8 58.6 -36.4 -36.6 -27.0 9.4 9.6
4 36260.00]  45.5 45.2 44.7 23.6 7.7 0.0 58.8 58.5 -36.4 -36.7 -27.0 9.4 9.7
Resrult(EIRP[dBm])=10*LOG (({ 10  ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) 2 } /30) *10"3)
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5 dB
Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) = 15.5 dB
* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 80 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula
Dual Band Diversity Antenna, 11a, Tx 5260MHz, Ant:A, High power

UL-Apex Co.

, Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance Im (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5260MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER

Test distance 1meters, Electric Field Si

trength =Reading +

ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)

1 ] 1051883 453] 462] 364 315 6.1 0.0] 4638 477 | 484 | 475 | 270 ] 214 | 205
2 | 26300000 49.0] 49| 39| 298] 107 0.0] 595 59.6 | -35.7 356 | 270 | 87 8.6
Test distance 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + At (or Filter) - Dfac(0.5m)

3 | 36820.00] 463] 460] 441 236]  79] 00] 592 T 589 | 360 | 363 [ 270 90 [ 93

Resrult(EIRP[dBm])=10*LOG (({ 10 * ( Electric Field Strength [dBuV/m] /20 ) * 10~ (-6) * Distance:3[m] )~ 2 } /30) *10°3)

Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) =

Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) =
* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.

9.5 dB
15.5 dB

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula
Dual Band Diversity Antenna, 11a, Tx 5320MHz, Ant:A, High power

UL-Apex Co., Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 0.5m (above 26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 %
Mode 11a Tx 5320MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss | Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER
Test di ce 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(0.5m)
1 26600.00 45.8 45.6 43.1 24.1 6.2 0.0 55.5 55.3 -39.7 -39.9 -27.0 12.7 12.9
2 31920.00) 49.2 49.3 44.0 253 7.9 0.0 60.3 60.4 -34.9 -34.8 -27.0 7.9 7.8
3 37240.00) 46.5 46.3 43.9 23.6 8.0 0.0 59.3 59.1 -35.9 -36.1 -27.0 8.9 9.1

Resrult(EIRP[dBm])=10*LOG (({ 10 * ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) ~ 2 } /30) *103)

Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) =
* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.

15.5 dB

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116

Telephone
Facsimile

: +81 596 24 8124

MF060b(14.06.06)

: 27DE0139-HO-C

: March 26, 2007
: RXEWE70AP
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Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula

Dual Band Diversity Antenna, 11a, Tx 5500MHz, Ant:A, High power
UL-Apex Co., Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance Im (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5500MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss | Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] | [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER
Test distance 1meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
1 | 16500.42] 436] 445] 468 304]  8.1] 09] 595 [ 604 | 357 | 348 | 270 ] 87 [ 178
2 | 22000.00] 469 473]  396| 307] 93] 00] 556 | 560 | 396 | -392 | 270 | 126 | 122
Test distance 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + At (or Filter) - Dfac(0.5m)
3 27500.00| 42.2 41.9 44.1 24.1 6.4 0.0 53.1 52.8 -42.1 -42.4 -27.0 15.1 15.4
4 33000.00| 423 42.2 44.3 25.2 7.8 0.0 53.7 53.6 -41.5 -41.6 -27.0 14.5 14.6
5 38500.00) 44.0 43.9 44.3 23.2 8.4 0.0 58.0 57.9 -37.2 -37.3 -27.0 10.2 10.3

Resrult(EIRP[dBm])=10*LOG (({ 10 » ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] )~ 2 } /30) *10"3)

Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) =

Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) =
* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.

9.5 dB
15.5 dB

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 83 0f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula
Dual Band Diversity Antenna, 11a, Tx 5600MHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance Im (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5600MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss | Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [ [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER
Test distance 1meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
1 ] 16800.00] 434] 43.0] 464 301] 8.1] 08] 591 [ 587 [ 361 | 365 | 270 ] 91 [ 95
Test di ce 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(0.5m)
2 28000.00 43.2 43.0 439 24.1 6.4 0.0 53.9 53.7 -41.3 -41.5 -27.0 14.3 14.5
3 33600.00 40.7 40.5 43.9 25.1 7.6 0.0 51.6 51.4 -43.6 -43.8 -27.0 16.6 16.8

Resrult(EIRP[dBm])=10*LOG (({ 10 * ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) A 2 } /30) ¥10"3)

Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5dB
Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) = 15.5 dB
* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula

Dual Band Diversity Antenna, 11a, Tx 5700MHz, Ant:A, High power
UL-Apex Co., Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance Im (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5700MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss | Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER

Test distance 1meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)

1 ] 17100.00] 438] 447] 461 300  82]

08] 594 T 603

[ 358 ] 349 | 270 ] 88 [ 79

Test di ce 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(0.5m)

2 28500.00)  44.1 43.9 44.5 24.2 6.6

0.0 55.5 55.3

-39.7 -39.9 -27.0 12.7 12.9

3 34200.00) 40.2 40.0 43.1 24.8 7.6

0.0 50.6 50.4

-44.6 -44.8 -27.0 17.6 17.8

Resrult(EIRP[dBm])=10*LOG (({ 10 * ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) A 2 } /30) ¥10"3)

Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) =
Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) =

9.5 dB
15.5 dB

* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page :850f119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula
Dual Band Diversity Antenna, 11a, Tx 5745MHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance Im (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5745MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER

Test distance 1meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)

1 ] 17235.00]  448] 442]  462] 300  83]

0.8] 606 [ 60.0

[ 346 | 352 | 270 ] 76 | 82

Test di ce 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(0.5m)

2 28725.000  43.9 43.7 44.5 24.3 6.7

0.0 55.3 55.1

-39.9 -40.1 -27.0 12.9 13.1

3 34470.00 41.1 40.9 42.1 24.7 7.6

0.0 50.6 50.4

-44.6 -44.8 -27.0 17.6 17.8

Resrult(EIRP[dBm])=10*LOG (({ 10 * ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) A 2 } /30) ¥10"3)

Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) =
Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) =

9.5 dB
15.5 dB

* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 86 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula
Dual Band Diversity Antenna, 11a, Tx 5765SMHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance Im (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5765MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER

Test distance 1meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)

1] 17295.00] 451 447]  462] 300  83]

0.8] 609 T 605

[ 343 [ 347 | 270 73 ] 77

Test di ce 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(0.5m)

2 28825.00)  44.0 44.0 44.5 24.3 6.8

0.0 55.5 55.5

-39.7 -39.7 -27.0 12.7 12.7

3 34590.00) 40.5 40.3 42.4 24.6 7.6

0.0 50.4 50.2

-44.8 -45.0 -27.0 17.8 18.0

Resrult(EIRP[dBm])=10*LOG (({ 10 * ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) A 2 } /30) ¥10"3)

Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) =
Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) =

9.5 dB
15.5 dB

* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(14.06.06)



Test report No.
Page

Issued date
FCCID

: 27DE0139-HO-C
: 87 of 119

: March 26, 2007

: RXEWE70AP

Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula
Dual Band Diversity Antenna, 11a, Tx 5805MHz, Ant:A, High power

UL-Apex Co.

, Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance Im (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 01/24/2007 01/25/2007 01/25/2007
S/N 279651000201 Temperature 23 deg.C. 23 deg.C. 23 deg.C.
Power DC 24V Humidity 30 % 30 % 30 %
Mode 11a Tx 5805MHz, 54Mbps (Worst) Engineer Kenichi Adachi ~ Kenichi Adachi Kenichi Adachi
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss | Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER
Test distance 1meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
1 17415.00]  43.8] 434] 462 301  84] 08] 596 [ 592 T 356 | 360 | 270 ] 86 [ 9.0
2 | 2322000 481 478] 396 307  9.6] 00] 571 | s68 | -381 | 384 | 270 | 111 | 114
Test di ce 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Att tor (or Filter) - Dfac(0.5m)
3 29025.00| 44.3 44.0 44.5 243 6.9 0.0 55.9 55.6 -39.3 -39.6 -27.0 12.3 12.6
4 34830.00]  41.9]| 417 43.5 24.4 7.6 0.0] 53.1 52.9 -42.1 -42.3 270 | 15.1 15.3

Resrult(EIRP[dBm])=10*LOG (({ 10 * ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) A 2 } /30) ¥10"3)

Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) =

Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) =
* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.

9.5 dB
15.5 dB

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 88 0f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula
Magnetic Pedestal Antenna, 11a, Tx 5260MHz, Ant:A, High power
UL-Apex Co., Ltd.
Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance Im (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 03/01/2007
S/N 279651000201 Temperature 24deg.C.
Power DC 24V Humidity 30%
Mode 11a Tx 5260MHz, 54Mbps (Worst) Engineer Mitsuru Fujimura
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss | Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER
Test distance 1meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
1 | 10519.75] 46.0] 459]  39.8] 315]  6.0] 04] 512 [ 510 | 440 | 441 | 270 170 [ 171
2 | 26300000 46.1| 469] 407 298] 112] 0.0] 587 | 595 | 365 | 357 | 270 | 95 | 87
Test distance 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + At (or Filter) - Dfac(0.5m)
3 | 36820.00] 465] 457] 438 277] 173] 00] 644 | 636 | 308 | 316 | 270 ] 38 | 46

Resrult(EIRP[dBm])=10*LOG (({ 10 * ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) A2 } /30) *10°3)

Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5dB
Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) = 15.5 dB
* Except for the above table : All other spurious emissions were less than 20dB for the limit.

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 89 0f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula
Magnetic Pedestal Antenna, 11a, Tx S600MHz, Ant:A, High power

UL-Apex Co.

, Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance 1m (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 03/01/2007
S/N 279651000201 Temperature 24deg.C.
Power DC 24V Humidity 30%
Mode 11a Tx 5600MHz, 54Mbps (Worst) Engineer Mitsuru Fujimura
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss | Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [ [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER

Test distance 1meters, Electric Field Strength =Reading +

ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)

|

16800.00]

436 433] 395 301  86]

08] 529 ]

526 | 423 | 426 | 270 ] 153 [ 156

Test distance 0.5meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(0.5m)

2

28000.00

31.5 31.5 42.9 29.3 15.4

0.0 45.0

45.0 -50.2 -50.2 -27.0 23.2 23.2

3

33600.00

38.6 39.1 43.5 28.5 16.1

0.0 54.2

54.7 -41.0 -40.5 -27.0 14.0 13.5

Resrult(EIRP[dBm])=10*LOG (({ 10 * ( Electric Field Strength [dBuV/m] /20 ) * 10 * (-6) * Distance:3[m] ) ~ 2 } /30) *10"3)

Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) =
Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) =
* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

9.5 dB
15.5 dB

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 90 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (above 1GHz:Outside of the restricted band)

*used conversion formula
Magnetic Pedestal Antenna, 11a, Tx 5765MHz, Ant:A, High power

UL-Apex Co.

, Ltd.

Head Office EMC Lab. No.2 Anechoic Chamber

Company OMRON Corporation Regulation FCC Partl5 Subpart C 15.209 / RSS-210 A9.3
Equipment FA Wireless LAN Unit Test Distance Im (above 10GHz), 0.5m (above 26.5GHz)
Model WE70-AP Date 03/01/2007
S/N 279651000201 Temperature 24deg.C.
Power DC 24V Humidity 30%
Mode 11a Tx 5765MHz, 54Mbps (Worst) Engineer Mitsuru Fujimura
EUT-Axis (Worst) H: X-axis, V: X-axis
Ant-Axis (Worst) H: X-axis, V: Y-axis
PK detect
No. Freq. S/A Reading Antenna | Amp. Cable ATT or Electric Field Strength Result (EIRP) Lmit Margin
[MHz] [dBuV] Factor Gain Loss | Filter Loss [dBuV/m] [dBm] [dBm] [dB]
HOR | VER | [dB/m] [dB] [dB] [dB] HOR | VER HOR | VER HOR | VER
Test distance 1meters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(1m)
1 | 17295.00] 444 453] 430 300 95] 00] 574 | 583 | 378 | 369 | 270 ] 108 ] 99
Test distance 0.5Smeters, Electric Field Strength =Reading + ANT Factor - Amp Gain + CABLE LOSS + Attenuator (or Filter) - Dfac(0.5m)
2 28825.00 32.0 322 43.1 29.5 15.5 0.0 45.6 45.8 -49.6 -49.4 -27.0 22.6 224
3 34590.00) 38.5 38.4 43.3 28.2 16.4 0.0 54.5 54.4 -40.7 -40.8 -27.0 13.7 13.8
Resrult(EIRP[dBm])=10*LOG (({ 10 ~ ( Electric Field Strength [dBuV/m] /20 ) * 10 ~ (-6) * Distance:3[m] ) ~ 2 } /30) *10"3)
Test Distance 1.0m : Distance Factor(Dfac(1m)) = 20log(3/1.0) = 9.5 dB
Test Distance 1.0m : Distance Factor(Dfac(0.5m)) = 20log(3/1.0) = 15.5 dB
* Except for the above table : All other spurious emissions were less than 20dB for the limit.
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 91 0f 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (above 1GHz, Receiving)
Dual Band Diversity Antenna, 11a, Rx 5260MHz, Ant:A
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/24

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode! No. - WE70-AP Temp. /Humi. : 23deg.C. / 30%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks : 11a Rx 5260MHz, ANT:A, Worst-axis: EUT:X, Hor:Ant:X, Ver:Ant:Y, with L angle Ant.
LIMIT : FCC15.109 (a) 3m, below 1GHz:QP, above 1GHz:PK

FCC15.109(a) 3m, below 1GHz:QP, above 1GHz:AV — \H,g;gggt‘a'
O Horizontal
[dBuV/m] << AV/PEAK DATA >> % \orizont
90
80
70
60
50 ?
40 ¥ 7
30 §
20
10
0
1G 2G 3G 5G 1G 10G
Frequency [Hz]
Frequency | Reading DET A;::::ra L;:isg Level Angle | Height Polar Limit Margin
MHZ1 [dBuV] [dB/ml [dB] [dBuV/m] | [Degl [om] [dBuV/m] [dB]
1199, 869 50.6| PK 234/ -31.7 42.3 89| 134 Hori. 73.9] 316
1199, 869 39.3] AV 234/ 317 31.0 89|  134] Hori. 53.9] 22,9
1199, 880) 49.1]  PK 234/ -31.7 40.8] 201 100 Vert 739 331
1199, 880) 39.1] AV 234/ 317 30.8] 201 100 Vert 539 231
3506. 630) 440 PK 3.4 285 46.9| 351 100 Vert 73.9]  27.0
3506. 630) 33.8] AV 3.4/ 285 36.7] 351 100 Vert 539 173
3506. 632 438 PK 3.4 285 46.7|  167|  123| Hori. 739 27.2
3506. 632 335 AV 3.4 285 36.4|  167|  123| Hori. 539 17.5
7013, 040) 439 PK 37.0  -26.6 54.3 23| 102| Hori. 73.9]  19.6
7013.040) 31.9] AV 37.0 26,6 42.3 23| 102| Hori. 539 116
7013, 041 436 PK 37.0 26,6 54.0 352  131] Vert 73.9]  19.9
7013, 041 3.8 AV 37.0  -26.6 42.2| 352 131] Vert 53.9| 117

CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page 192 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (above 1GHz, Receiving)
Dual Band Diversity Antenna, 11a, Rx 5260MHz, Ant:A
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/25

Gompany : OMRON Gorporation Report No. : 27DE0139-HO
Kind of EUT  : FA Wireless LAN Unit Power ) © DG 24V

Mode! No. : WE70-AP Temp. /Humi. : 23deg.C. / 30%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks: 11a Rx 5260MHz, ANT:A, Worst-axis: EUT:X, Hor:Ant:X, Ver:Ant:Y, with L angle Ant.
LIMIT : FCC15. 109 (a) 3m, below 1GHz:QP, above 1GHz:PK

FCC15. 109 (a) 3m, below 1GHz:QP, above 1GHz:AV —_ Ugmggt‘al
o L
, LdBu/m << AV/PEAK DATA > 2 fforizontal
90
80
70
60
50 T
40 % %
30 F
20
10
0
106G 186G
Frequency [Hz]
. Antenna | lossk - .
Frequency | Reading DET Factor Gain Level Polar. Limit Margin
MHZ] [dBuV] [dB/m] [dB] [dBuV/m] [dBuV/m] [dB]
10519, 890 42.1 PK 36.4 -35. 0] 43.5| Hori. 73.9 30.4
10519, 890 29.7 AV 36.4 -35. 0] 31.1| Hori. 53.9 22.8
10519, 890) 42.2| PK 36.4 -35. 0] 43.6| Vert 73.9 30.3
10519, 890 29.71 AV 36.4 -35. 0] 31.1| Vert 53.9 22.8
15780, 000 45.2| PK 41.3 -32.3] 54.2| Hori. 73.9 19.7
15780. 000 32.1 AV 41.3 -32.3] 41.1| Hori. 53.9 12.8
15780, 000 451 PK 41.3 -32. 3] 54.1| Vert 73.9 19.8
15780, 000) 32.1 AV 41.3 -32.3] 41.1| Vert 53.9 12.8

CHART:W|TH FACTOR_ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz- 1000MHZ LOGPERIODIC, 1000MHz~
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 93 0of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Radiated Spurious Emission (above 1GHz, Receiving)
Dual Band Diversity Antenna, 11a, Rx 5600MHz, Ant:A
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/24

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode!| No. - WE70-AP Temp. /Humi. : 23deg.C. / 30%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks : 11a Rx 5600MHz, ANT:A, Worst-axis: EUT:X, Hor:Ant:X, Ver:Ant:Y, with L angle Ant.
LIMIT : FCC15. 109 (a) 3m, below 1GHz:QP, above 1GHz:PK

FCC15.109(a) 3m, below 1GHz:QF, above 1GHz:AV — \H,g;gggt‘a'
O Horizontal
[dBuV/m] << AV/PEAK DATA >> 5 florizont
90
80
70
60
i
50 %
40 = 7 ¥
30 £
20
10
0
1G 2G 3G 5G 16 10G
Frequency [Hz]
Antenna | loss& . - .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
MHZ1 [dBuV] [dB/ml [dB] [dBuV/m] | [Degl [om] [dBuV/m] [dB]
1199. 889 50.9 PK 23.4 =31.7 42.6 95 134] Hori. 73.9 31.3
1199. 889 39.9 AV 23.4 =-31.7 31.6 95 134] Hori. 53.9 22.3
1199. 890 51.0 PK 23.4 -31.7 42.7 198 100[ Vert 73.9 31.2
1199. 890 39.4 AV 23.4 =-31.7 311 198 100[ Vert 53.9 22.8
3733.290| 44.4 PK 32.3 -28. 4 48.3 355 100[ Hori. 73.9 25.6
3733. 290 33.9] AV 32.3 -28. 4 31.8 355 100[ Hori. 53.9 16.1
3733, 298] 441 PK 32.3 -28. 4 48.0 155 125 Vert 73.9 25.9
3733, 298] 337 AV 32.3 -28. 4 37.6 155 125 Vert 53.9 16.3
7466. 437, 44.0 PK 38.3 -26.2 56.1 23 104 Hori. 73.9 17.8
7466. 437, 31.8 AV 38.3 -26.2 43.9 23 104 Hori. 53.9 10.0
7466. 476| 43.8 PK 38.3 -26.2 55.9 356 136 Vert 73.9 18.0
7466. 476| 31.8 AV 38.3 -26.2 43.9 356 136 Vert 53.9 10.0

CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz, Receiving)
Dual Band Diversity Antenna, 11a, Rx 5§600MHz, Ant:A
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/25

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode!| No. - WE70-AP Temp. /Humi. : 23deg.C. / 30%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks : 11a Rx 5600MHz, ANT:A, Worst-axis: EUT:X, Hor:Ant:X, Ver:Ant:Y, with L angle Ant.
LIMIT : FCC15. 109 (a) 3m, below 1GHz:QP, above 1GHz:PK

FCC15.109(a) 3m, below 1GHz:QP, above 1GHz:AV — \H,g;gggt‘a'
° L
, LoBu/m << AV/PEAK DATA >> 3 Morizontal
90
80
70
60 %
50 ¥ %
40 ?
30
20
10
0
10G 186G
Frequency [Hz]
Antenna | loss& .
Frequency | Reading DET Factor Gain Level Polar. Limit Margin
MHZ1 [dBuV] [dB/ml [dB] [dBuV/m] [dBuV/ml [dB]
11999 890) 430[ PK 403 339 49.4| Hori. 739 245
11999 890) 30.5| AV 40.3| 339 36.9| Hori. 53.9] 17.0
11999 890) 433 PK 403 339 49.7| Vert 739 242
11999 890) 30.4] AV 40.3| 339 36.8| Vert. 539 171
16800 000) 45.0] PK 46.4)  -31.5 59.9| Hori. 739 140
16800 000) 37| AV 46.4) 315 46.6| Hori. 53.9 7.3
16800 000) 451 PK 46.4)  -31.5 60.0| Vert. 739 139
16800 000) 31.6] AV 46.4] 315 46.5| Vert. 539 7.4

CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz, Receiving)
Dual Band Diversity Antenna, 11a, Rx 5765MHz, Ant:A
DATA OF RADIATED EMISSION TEST

UC Apex Co., [td. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/24

Company  OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power ) : DC 24V

Mode!| No. - WE70-AP Temp. /Humi. : 23deg.C. / 30%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks : 11a Rx 5765MHz, ANT:A, Worst-axis: EUT:X, Hor:Ant:X, Ver:Ant:Y, with L angle Ant.
LIMIT : FCC15. 109 (a) 3m, below 1GHz:QP, above 1GHz:PK

FCC15.109(a) 3m, below 1GHz:QF, above 1GHz:AV — \H,g;gggt‘a'
O Horizontal
[dBuV/m] << AV/PEAK DATA >> 5 florizont
90
80
70
60
i
50 Qf?
40 E\? %g %
30 $
20
10
0
1G 2G 3G 5G 16 10G
Frequency [Hz]
Frequency | Reading DET A;::::ra L;:isg Level Angle | Height Polar Limit Margin
MHZ1 [dBuV] [dB/ml [dB] [dBuV/m] | [Degl [om] [dBuV/m] [dB]
1199, 870) 51.3]  PK 234/ -31.7 43.0 93| 131] Hori. 73.9]  30.9
1199, 870) 39.7] AV 234/ 317 31.4 93| 131] Hori. 539 225
1199, 879 51.4| PK 234/ -31.7 43.1 196| 100 Vert 73.9] 30.8
1199, 879 39.2] AV 234/ 317 30.9| 196|100 Vert 53.9] 23.0
3843 600) 44.4)  PK 32.8] 282 49.0/ 353  100| Hori. 73.9] 249
3843 600| 3.1 AV 32.8 282 38.7| 353|100 Hori. 539 15.2
3843, 680) 442 PK 32.8] 282 48.8| 164  127] Vert 73.9] 251
3843, 680) 340 AV 32.8] 282 38.6| 164  127] Vert 539 15.3
7686. 600) 44,2 PK 37.8] 259 56.1 26| 105 Hori. 73.9] 178
7686. 600) 32.2] AV 37.8] 259 44.1 26| 105 Hori. 53.9 9.8
7686. 602 440 PK 37.8] 259 55.9| 355 134 Vert 73.9]  18.0
7686. 602 31.9] AV 37.8]  -25.9 43.8] 355 134 Vert 53.9| 101

CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIG, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Radiated Spurious Emission (above 1GHz, Receiving)
Dual Band Diversity Antenna, 11a, Rx 5765MHz, Ant:A

DATA OF RADIATED EMISSION TEST

L Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/01/25

Company © OMRON Corporation Report No. : 27DE0139-HO
Kind of EUT : FA Wireless LAN Unit Power : DC 24V

Mode! No. : WE70-AP Temp. /Humi. : 23deg. C. / 30%
Serial No. 1 279651000201 Operator : Kenichi Adachi

Mode / Remarks : 11a Rx 5765MHz, ANT:A, Worst-axis: EUT:X, Hor:Ant:X, Ver:Ant:Y, with L angle Ant.
LIMIT : FCC15.109(a) 3m, below 1GHz:QP, above 1GHz:PK

FCC15.109(a) 3m, below 1GHz:QP, above 1GHz:AV — Horizontal
o Vertical
Hor izontal
0 [dBuV/m] << AV/PEAK DATA >> X Vertical
90
80
70
60
50 ?
40
30 %
20
10
0
10G 18G
Frequency [Hz]
. Antenna | lossk .
Frequency | Reading DET Factor Gain Level Polar. Limit Margin
[ [MHZl | [dBuV] | | [dB/m] | [dB] | [dBuV/m] | _ [dBuV/ml | [dB] |
11531. 040 42.6 PK 38.5 -34.2] 46.9| Hori. 73.9 21.0
11531. 040 29.3 PK 38.5 -34.2] 33.6| Hori. 73.9 40.3
11531. 040 42.8 PK 38.5 -34.2] 47.1| Vert 73.9 26.8
11531. 040 29.4] AV 38.5 -34.2] 33.7| Vert 53.9 20.3
17295. 000 45.4| PK 46. 2 -31.2] 60.4| Hori. 73.9 13.5
17295. 000 33.2] AV 46. 2 -31.2] 48.2| Hori. 53.9 5.7
17295010 45.3 PK 46. 2] -31.2] 60.3| Vert 73.9 13.6
17295.010 33.1 AV 46. 2 -31.2] 48.1| Vert 53.9 5.8

CHART:W|TH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz- IOOOMHZ LOGPERIODIC, 1000MHz-
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The limit is rounded down to one decimal place. *The test result is round off to one or two decimal places, so some differences might be observed.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Spurious Emission(DSSS and other forms of modulation)
Ch.:36(5180MHz), Ant:A(Worst), High power

30MHz-1GHz 1GHz-10GHz

o Agilent R T o Agilent R T
Mhrl 8504 HHz Mhrl 3460 GHz
Ref @ dBm Atten 18 &8 =67.91 dBm Ref @ dBm Atten 180 68 -62.49 dBm
Pk Pk 3
Log 1 Log | t 1
1w 1 1w ! 1
B/ | B/ | |
ol | il ol ol |
378 H -378 Jor,
F: T I cremerer ey o = D S L N = ABm - L i a8 S
Lafv | | 1 | 1 | 1 4 { Lafv 4
51 52 51 52
Srare 308 MHz Stop 1.B0A B GHr Seare 180 CHz Seop 10,008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 1.64 ms (601 prs) sfias BH 1 MHz sUEH 3 MHz Sweep 15 ms (681 prs)
Harter  Iraca Tyng ¥ Pxin Faphitids Harter  Iraca Tyna ¥ Pxia Faphitids
1 (53] Frag 820.4 Mz £7.91 48w 1 (55 Frag 1,460 BHz £2.48 dBw
2 o Fraq 5.185 GHz ~B.62 dBu
] [£4] Freq 910 GHz -61.59 dile

10GHz-18GHz 18GHz-26GHz

o Agilent R T o Agilent R T
Mhrl 17.133 GHz Mhrl 250000 GHz
Fief @ dBm fitten 18 45 -63.55 dEm Fief @ dBm fitten 18 45 =56.34 dEm
Pk Pk
Log { | t i | | t i { Log
1w 1 1 1 1 1 1 ! 1 1 1w
B/ | | | | | | | | | B/ |
ol | ol 'l) |
s
-37.8 g - . o -378 A ) — + = ol sl
dBim - * t T dBim T
Lafv 1 | 1 4 1 | 1 4 { Lafv
51 52 51 52
Starr 10,000 GHr Srop 15888 GHr Srarr 13,000 GHr Srop 26888 GHr
sfias BH 1 MHz sUEH 3 MHz Sueep 2668 ms (B8] prs) sfias BH 1 MHz sUEH 3 MHz Sweep 4 ms (B4 prs)
Harter  Iraca Tyne ¥ Pxia Faphitids Harter  Iraca Tyna ¥ Pxia Fapitids
1 (53] Frag 17.133 BHz £1.55 dBw 1 (53] Frag 26,0908 BHz £8.34 dBw
26GHz-40GHz
T Agilent R T
Mhrl 3701 GHz
Fief @ dBm fitten 18 45 -49.55 dEm
Pk
Log 1 {
1w 1 1
B/ | |
- =
i |
ol . - | |
38
dBm
LgRv
51 52
Srare 26.80 GHz Seop 4000 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep T8 ms (B8] prs)
Harter  Iraca Tyne X Pxin Faphitids
1 (53] Frag 37.81 Bz 49.58 48w

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Spurious Emission(DSSS and other forms of modulation)

Ch.:52(5260MHz) , Ant: A(Worst), High power

30MHz-1GHz

1GHz-10GHz

o Agilent R
Mhrl 8504 HHz
Fief @ dBm fitten 18 45 -66.34 dEm
Pk
Log
1w
B/
ol o
-378
aBm e e e e T J_.?.‘_.
LgRv
51 52
Srare 308 MHz Stop 1.B0A B GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 1.64 ms (601 prs)
Harter  Iraca Tyng ¥ Pxin Faphitids
1 (53] Frag 820.4 Mz £8.34 dBw

o Agilent R
Mkl 3.505 GHz
Ref @ dBm Atten 18 &8 o -62.36 dBm
Pk H
Log I I
1w 1 1
B/ | |
ol | L 3
378 + 2
sk TR N DY N Su— R
LgRv T +
51 52
Seare 180 CHz Seop 10,008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 15 ms (681 prs)
Harter  Iraca Tyne X Pxia Faphitids
1 (55 Frag 3,595 6M: £2.3% dBw
2 o Fraq 5.260 Glz ~B.53 dBu
] [£4] Freq 7.015 Gz -63.37 diw

10GHz-18GHz

18GHz-26GHz

o Agilent R T
Mhrl 15773 GHz
Fief @ dBm fitten 18 45 -62.5% dEm
Pk
Log +
1w !
B/ |
ol 1
-37.8 PYOS OV N U P U S
diim | pemliee e e | : 1
LgRv
51 52
Srare 10,8008 GHr Seop 15008 GHr
sfias BH 1 MHz sUEH 3 MHz Sueep 2668 ms (B8] prs)
Harter  Iraca Tyne ¥ Rxia Faphitids
1 (53] Frag 15.773 Mz £2.69 dBn

o Agilent R T
Mhrl 24,973 GHz
Fief @ dBm fitten 18 45 =58.94 dEm
Pk
Log {
1w 1
B/ |
ol | H
o] T i i
dBim | T
LgRv
51 52
Seare 15,000 GHr Seop 26008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 4 ms (B4 prs)
Harter  Iraca Tyne ¥ Rxia Faphitids
1 (53] Frag 24,973 BHz £0.04 dBu

26GHz-40GHz

T Agilent R
Mhrl 3631 GHz
Fief @ dBm fitten 18 45 =50.29 dEm
#Poak
Log {
1w 1
B/ |
=
! | t 1 1 Rt
ol 1 | | S
—378 [ e
dBm
LgRv
51 52
Srare 26.80 GHz Seop 4000 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep T8 ms (B8] prs)
Harter  Iraca Tyng ¥ Pxia FnpliTids
1 (53] Frag 36.31 Bz $8.29 dBa

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Facsimile
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Conducted Spurious Emission(DSSS and other forms of modulation)
Ch.:64(5320MHz) , Ant:A(Worst), High power

30MHz-1GHz 1GHz-10GHz

o Agilent R T o Agilent R T
Mhrl 8504 HHz Mhrl 3.550 GHz
Fief @ dBm fitten 18 45 =66.16 dEm Fief @ dBm fitten 18 45 =62.75 dEm
oPoak sPoak by
Log { | ; i | | ; ] { Log i
1w 1 1 1 1 1 1 ! 1 1 1w
B/ | | | | | | | | | B/
ol 1 | 1 4 1 | 1 4 4 ol 1 | a 4 | 2 |
-378 H -37.8 T T 2
I T e e e e e e e o s e e e s e B e e e R e L B St E
Lgfv ! | 1 4 1 | 1 4 { Lgfv
51 52 51 52
Srare 308 MHz Stop 1.B0A B GHr Seare 180 CHz Seop 10,008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 1.64 ms (601 prs) sfias BH 1 MHz sUEH 3 MHz Sweep 15 ms (681 prs)
Harter  Iraca Tyng ¥ Pxin Faphitids Harter  Iraca Tyna X Rxia Faphitids
1 (53] Frag 820.4 Mz BR.1E dBu 1 (55 Frag 3558 Bz £2.7% dBw
2 o Fraq 5.320 Gz ~1.84 dBu
] [£4] Freq 7.090 GHz -i4.42 diln

10GHz-18GHz 18GHz-26GHz

o Agilent R T o Agilent R T
Mkrl 17,293 GHz Mkrl 25040 GHz
Fief @ dBm fitten 18 45 =61.39 dEm Fief @ dBm fitten 18 45 =58.6% dEm
Pk Pk
Log { | t i | | t i { Log
1w 1 1 1 1 1 1 ! 1 1 1w
4B/ | | | | | | | | | 4B/
ol : ol 3
Y TS SR SN SRR [P Sy PUv S RSP SO AR S 2 N RO Ao s S se—— e e
ABm g e i | 1 T I 1 1 ABm ey T ¥ 1 1 T 1 1
LgRv ! 1 1 4 1 1 1 { { LgRv
51 52 51 52
Srare 10,8008 GHr Seop 15008 GHr Seare 15,000 GHr Seop 26008 GHr
sfias BH 1 MHz sUEH 3 MHz Sueep 2668 ms (B8] prs) sfias BH 1 MHz sUEH 3 MHz Sweep 4 ms (B4 prs)
Tarker  race Tyne ¥ Pxia Faphitids Tarker  race Tyna ¥ Pxia Faphitids
1 (53] Frag 17.293 BHz £1.39 dBn 1 (53] Frag 26,040 Bz SO.69 dBm

26GHz-40GHz

+ Agilent [
Mhrl 3692 GHz
Fief @ dBm fitten 18 45 =44.72 dEm
#Poak
Log 1 {
1w 1 1
B/ | |
o =
| ! ! ! { | . 1
1]} N L | s Iihin s 1 1
> K- el v Premm———
dBim T T T
LgRv
51 52
Srare 26.80 GHz Seop 4000 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep T8 ms (B8] prs)
Harter  Iraca Tyng ¥ Pxin Faplitids
1 (53] Frag 36.92 Bz 49.72 dBw

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission(DSSS and other forms of modulation)

Ch.:100(5500MHz) , Ant:A(Worst), High power

30MHz-1GHz

1GHz-10GHz

T Agilent R o Agilent R
Mhrl £50.4 HHz Mhrl 3670 GHz
Ref @ dBm Atten 18 &8 =69.17 dBm Ref @ dBm Atten 18 &8 o -64.01 dBm
Pk Pk ¥
Log 1 1 Log I I
1w 1 1 1w 1 !
B/ | | B/ | |
ol ol 1 2
-37.8 [ -37.8 i .
#Bm —— = e dfim = i T - SRR
LgRv T T LgRv +
51 52 51 52
Srare 308 MHz Stop 1.B0A B GHr Seare 180 CHz Seop 10,008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 1.64 ms (601 prs) sfias BH 1 MHz sUEH 3 MHz Sweep 15 ms (681 prs)
Harter  Iraca Tyne ¥ Pxin Faphitids Harter  Iraca Tyna ¥ Rxia Faphitids
1 (53] Frag 820.4 Mz £0.17 dBn 1 (55 Frag 1ETE Bz £4.81 dBw
2 o Fraq 5.580 Glz ~B.59 dBu
] [£4] Freq 7,330 GHz -63.66 die
10GHz-18GHz 18GHz-26GHz
o Agilent R T o Agilent R
Mhrl 15587 GHz Mhrl 250000 GHz
Fief @ dBm fitten 18 45 -63.14 dEm Fief @ dBm fitten 18 45 =59.57 dEm
Pk Pk
Log 1 i Log I 1
1w 1 ! 1w 1 1
B/ | | B/ | |
ol | 7| ol | il
7] S — i~ 7]
diim [ = T T dBim 1 T
LgRv T LgRv
31 52 51 52
Srare 10,8008 GHr Seop 15008 GHr Seare 15,000 GHr Seop 26008 GHr
sfias BH 1 MHz sUEH 3 MHz Sueep 2668 ms (B8] prs) sfias BH 1 MHz sUEH 3 MHz Sweep 4 ms (B4 prs)
Harter  Iraca Tyne ¥ Axia Faphitids Harter  Iraca Tyna ¥ Pxia Faphitids
1 (53] Frag 15587 EHz £3.14 dBw 1 (53] Frag 26,0908 BHz $0.87 dBw
26GHz-40GHz
T Agilent R T
Mhel 3676 GHz
Fief @ dBm fitten 18 45 =50.13 dEm
Pk
Log t
1w 1
B/ |
+ —
1 v B
ol . _
-3 = -
dBm T
LgRv
51 52
Srare 26.80 GHz Seop 4000 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep T8 ms (B8] prs)
Harter  Iraca Tyne ¥ Rxia Faphitids
1 (53] Frag 3676 Bz TE.13 dBw

UL Apex Co., Ltd.

Head Office EMC Lab.
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Conducted Spurious Emission(DSSS and other forms of modulation)

Ch.:120(5600MHz) , Ant:A(Worst), High power

30MHz-1GHz

1GHz-10GHz

T Agilent R o Agilent R
Mkrl 799.5 HHz Mhrl 3720 GHz
Ref @ dBm Atten 18 &8 =698 dBm Ref @ dBm Atten 18 &8 o -62.99 dBm
Pk Pk 1]
Log 1 t 1 Log il |
1w 1 ! 1 1w 1
B/ | | | B/ |
ol | ! | ol i 1 il 1
378 3 378 T AN ;
4Bm - - = = P e s e dEm 5 S M R e — - -
LgRv 1 + T LgRv + T
51 52 51 52
Srare 308 MHz Stop 1.B0A B GHr Seare 180 CHz Seop 10,008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 1.64 ms (601 prs) sfias BH 1 MHz sUEH 3 MHz Sweep 15 ms (681 prs)
Harter  Iraca Tyne ¥ Fxia Faphitids Harter  Iraca Tyna ¥ Pxia Faphitids
1 (53] Frag 799.5 Mz £0.83 48w 1 (55 Frag 3,730 Bz £2.99 dBw
2 o Fragq 5.685 Glz BE2 dBu
10GHz-18GHz 18GHz-26GHz
o Agilent R T o Agilent R T
Mhel 17267 GHz Mhrl 25787 GHz
Fief @ dBm fitten 18 45 =62.79 dEm Fief @ dBm fitten 18 45 =58.44 dEm
Pk Pk
Log 1 Log
1w 1 1w
B/ | B/
ol i ol H
-37.8 o i - = -37.8 s
diim [ 1 dBim
LgRv LgRv
31 52 51 52
Srare 10,8008 GHr Seop 15008 GHr Seare 15,000 GHr Seop 26008 GHr
sfias BH 1 MHz sUEH 3 MHz Sueep 2668 ms (B8] prs) sfias BH 1 MHz sUEH 3 MHz Sweep 4 ms (B4 prs)
Harter  Iraca Tyne ¥ Rxia Faphitids Harter  Iraca Tyna ¥ Rxia Faphitids
1 (53] Frag 17.267 BHz £2.79 dBw 1 (53] Frag 25,787 BHz £0.44 dBw
26GHz-40GHz
T Agilent R T
Mhel 3662 GHz
Fief @ dBm fitten 18 45 =49.53 dEm
Pk
Log
1w
B/
T
St
ol ~ " -
-378 :
dBm
LgRv
51 52
Srare 26.80 GHz Seop 4000 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep T8 ms (B8] prs)
Harter  Iraca Tyne ¥ Pxia Faphitids
1 (53] Frag IEED Bz 49.53 dBw
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Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Conducted Spurious Emission(DSSS and other forms of modulation)

Ch.:140(5700MHz) , Ant:A(Worst), High power

30MHz-1GHz

1GHz-10GHz

T Agilent R o Agilent R
Mkrl 799.5 HHz Mhrl 3805 GHz
Ref @ dBm Atten 18 &8 =67.99 dBm Ref @ dBm Atten 18 &8 o -61.64 dBm
Pk Pk ]
Log i Log i il
1w 1 1w 1 ]
B/ | B/ |
ol ol 5
-378 é -378 it ) o
dBm = T e dEm P | E— T S o L -
LgRv T LgRv
51 52 51 52
Srare 308 MHz Stop 1.B0A B GHr Seare 180 CHz Seop 10,008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 1.64 ms (601 prs) sfias BH 1 MHz sUEH 3 MHz Sweep 15 ms (681 prs)
Harter  Iraca Tyne ¥ Fxia Faphitids Harter  Iraca Tyna ¥ Axia Faphitids
1 (53] Frag 799.5 Mz £7.99 dBw 1 (55 Frag 3,895 Gz £1.64 dBw
2 (&3] Fragq 5.695 Glz B.73 dBu
10GHz-18GHz 18GHz-26GHz
o Agilent R o Agilent R
Mhrl 13653 GHz Mhrl 24987 GHz
Fief @ dBm fitten 18 45 -63.54 dEm Fief @ dBm fitten 18 45 =58.45 dEm
Pk Pk
Log I Log 1
1w ! 1w 1
B/ | B/ |
ol | | ' | . ' ol H
72 T P IR TP Y 7 pn P ¥ 378 [ e e e f e T
M) SN TS VWSS N, T i |
LgRv LgRv
31 52 51 52
Srare 10,8008 GHr Seop 15008 GHr Seare 15,000 GHr Seop 26008 GHr
sfias BH 1 MHz sUEH 3 MHz Sueep 2668 ms (B8] prs) sfias BH 1 MHz sUEH 3 MHz Sweep 4 ms (B4 prs)
Harter  Iraca Tyne ¥ Rxia Faphitids Harter  Iraca Tyna ¥ Pxia Faphitids
1 (53] Frag 13,653 BHz £3.54 dBu 1 (53] Frag 24,987 BHz £0.45 dBw

26GHz-40GHz

fitten 18 45

Mhrl 37.11 GHz
=44.77 dEm

Stare 2600 GHz

Seop 4000 GHr

sRes BH 1 MHz WUEH 5 MHz Sweep T8 ms (B8] prs)
Marker  Trace Typa X Arig Faplitude
1 &) Frag 37,11 Bz 40,77 dBn

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Conducted Spurious Emission(DSSS and other forms of modulation)

Ch.:149(5745MHz) , Ant:A(Worst), High power

30MHz-1GHz 1GHz-10GHz
T Agilent R o Agilent
Mkrl 799.5 HHz Mhrl 3835 GHz
Ref @ dBm Atten 18 &8 -67.28 dBm Ref @ dBm Atten 18 &8 o -61.26 dBm
Pk Pk E
Log T Log i i i
1w 1 1w 1 11 1
B/ | B/ | | |
ol ol 13 | |
-37.8 P -37.8 1t 1 )
dBim = T =i dBim e et T - -t -
LgRv LgRv + T
51 52 51 52
Srare 308 MHz Stop 1.B0A B GHr Seare 180 CHz Seop 10,008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 1.64 ms (601 prs) sfias BH 1 MHz sUEH 3 MHz Sweep 15 ms (681 prs)
Harter  Iraca Tyne ¥ Fxia Faphitids Harter  Iraca ¥ Pxia Faphitids
1 (53] Frag 799.5 Mz £7.28 dBw 1 (55 3,835 Bz £1.26 dBw
2 (&3] 5.740 BHz 1.15 d8u
10GHz-18GHz 18GHz-26GHz
o Agilent R T o Agilent T
Mhrl 17287 GHz Mhrl 25.187 GHz
Fief @ dBm fitten 18 45 -63.26 dEm Fief @ dBm fitten 18 45 =58.21 dEm
Pk Pk
Log 1 i 1 Log
1w 1 1 1 1w
B/ | | | B/
ol ' ' : ol 5
378 Al L t Y 378 e
diim [ e 1 dBim
LgRv T + LgRv
31 52 51 52
Srare 10,8008 GHr Seop 15008 GHr Seare 15,000 GHr Seop 26008 GHr
sfias BH 1 MHz sUEH 3 MHz Sueep 2668 ms (B8] prs) sfias BH 1 MHz sUEH 3 MHz Sweep 4 ms (B4 prs)
Harter  Iraca Tyne ¥ Pxia Faphitids Harter  Iraca ¥ Pxia Fapiitids
1 (53] Frag 17.227 Mz £1.26 dBw 1 (53] 25,187 BHz £0.21 dBw
26GHz-40GHz
T Agilent R T
Mhrl 3662 GHz
Fief @ dBm fitten 18 45 =58.53 dEm
Pk
Log {
1w 1
B/ |
= =
D 4
ol - T
-378
dBm
LgRv
51 52
Srare 26.80 GHz Seop 4000 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep T8 ms (B8] prs)
Harter  Iraca Tyne ¥ Pxia Faphitids
1 (53] Frag IEED Bz TA.53 dBw

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Conducted Spurious Emission(DSSS and other forms of modulation)

Ch.:153(5765MHz) , Ant:A(Worst), High power

30MHz-1GHz

1GHz-10GHz

o Agilent R
Mhrl 799.5 HHz
Fief @ dBm fitten 18 45 -66.55 dEm
Pk
Log 1 {
1w 1 1
B/ | |
ol
378 El |
dBm T s o = ™ e
LgRv T T
51 52
Srare 308 MHz Stop 1.B0A B GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 1.64 ms (601 prs)
Harter  Iraca Tyng ¥ Fxia Faphitids
1 (53] Frag 799.5 Mz £6.58 dBw

o Agilent R
Mhrl 3850 GHz
Ref @ dBm Atten 18 &8 a -61.97 dBm
oPoak H
L9 | |
1w 1 1
B/ | |
o | | 13 |
-378 f T
dBm T T e I - SN P e
LgRv T
51 52
Seare 180 CHz Seop 10,008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 15 ms (681 prs)
Harter  Iraca Tyne ¥ Rxia Faphitids
1 (55 Frag 3850 Gz £1.07 dBw
2 o Fragq 5.770 GHz ~B.41 dBu

10GHz-18GHz

18GHz-26GHz

o Agilent R T
Mhrl 11533 GHz
Fief @ dBm fitten 18 45 =61.51 dEm
Pk
Log I
1w 1
B/ |
ol 5
T2 S PO | S—
dBim S T
LgRv
51 52
Srare 10,8008 GHr Seop 15008 GHr
sfias BH 1 MHz sUEH 3 MHz Sueep 2668 ms (B8] prs)
Harter  Iraca Tyng X Pxia Faphitids
1 (53] Frag 11.533 BHz £1.51 dBu

o Agilent R T
Mhrl 25550 GHz
Fief @ dBm fitten 18 45 -68.29 dEm
Pk
Log
1w
B/
ol | | |
IS 72 S IR RSy E— -
dBim == T T
LgRv
51 52
Seare 15,000 GHr Seop 26008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 4 ms (B4 prs)
Harter  Iraca Tyng ¥ Pxia Faphitids
1 (53] Frag 26,280 Bz £0.29 dBa

26GHz-40GHz

T Agilent R T
Mhrl 3641 GHz
Fief @ dBm fitten 18 45 -44.62 dEm
#Poak
Log I
1w 1
B/ |
T 1
- | Lo .
o — | = n
B 3-J kv v—— ————
dBim T T
LgRv
51 52
Srare 26.80 GHz Seop 4000 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep T8 ms (B8] prs)
Harter  Iraca Tyng X Pxia Faphitids
1 (53] Frag 36,41 Bz 49,62 dBn

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(14.06.06)



Test report No. : 27DE0139-HO-C

Page : 105 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP

Conducted Spurious Emission(DSSS and other forms of modulation)

Ch.:161(5805MHz) , Ant:A(Worst), High power

30MHz-1GHz

1GHz-10GHz

o Agilent R o Agilent R
Mkrl 799.5 HHz Mhrl 3865 GHz
Ref @ dBm Atten 18 &8 -66.29 dBm Ref @ dBm Atten 18 &8 " -61.21 dBm
Pk Pk H
Log Log
1w 1w
B/ B/
ol ol i el |
-318 by -318 | T T .
dBm = s T = dBm et e T i L S S A
LgRv T LgRv
51 52 51 52
Srare 308 MHz Stop 1.B0A B GHr Seare 180 CHz Seop 10,008 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep 1.64 ms (601 prs) sfias BH 1 MHz sUEH 3 MHz Sweep 15 ms (681 prs)
Harter  Iraca Tyne ¥ Fxia Faphitids Harter  Iraca Tyna ¥ Pxia Faphitids
1 (53] Frag 799.5 Mz £8.29 dBu 1 (55 Frag 3855 Bz £1.21 dBw
2 o Fragq 5090 Gz ~B.52 dBu
10GHz-18GHz 18GHz-26GHz
o Agilent R T o Agilent R T
Mhrl 11613 GHz Mhrl 25027 GHz
Fief @ dBm fitten 18 45 =61.37 dEm Fief @ dBm fitten 18 45 =684l dEm
Pk Pk
Log 1 i Log I 1
1w 1 1 1w 1 1
B/ | | B/ | |
o é | o | [ o
-37.8 f - N . T " BT PR I P i
o BYPU EUCTWIN [T o e |
LgRv + LgRv
51 52 51 52
Srare 10,8008 GHr Seop 15008 GHr Seare 15,000 GHr Seop 26008 GHr
sfias BH 1 MHz sUEH 3 MHz Sueep 2668 ms (B8] prs) sfias BH 1 MHz sUEH 3 MHz Sweep 4 ms (B4 prs)
Harter  Iraca Tyne ¥ Pxia Faphitids Harter  Iraca Tyna ¥ Pxia Faphitids
1 (53] Frag 11.613 BHz £1.37 dBn 1 (53] Frag 25,027 BHz £0.41 dBw
26GHz-40GHz
T Agilent R
Mhrl 3701 GHz
Fief @ dBm fitten 18 45 =50.85 dEm
#Poak
Log t t {
1w 1 1 1
B/ | | |
+ + i
| | o
o -~ ! \ ret™ 4
-2 o
dBim T T
LgRv
51 52
Srare 26.80 GHz Seop 4000 GHr
sfias BH 1 MHz sUEH 3 MHz Sweep T8 ms (B8] prs)
Harter  Iraca Tyne X Pxin Fapitids
1 (53] Frag 37.81 Bz $0.68 dBw

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Company
Equipment
Model

S/N

Power

Mode

EUT Position
Ant. Position
Tx Antenna

(No.4 (1 to 4) and No.2 (5 to 8) Semi Anechoic Chamber)

Radiated emission Band Edge compliance

Dual Band Diversity Antenna, Ant:A(Worst), High power
UL-Apex Co., Ltd.

Head Office EMC Lab. No.4 and No.2 Semi Anechoic Chamber

Regulation
Test Distance
Date
Temperature

OMRON Corporation

FA Wireless LAN Unit

WE70-AP

279651000201

DC 24V

IEEE 802.11a, Tx, 54Mbps,Ant:A
H: X-axis / V: X-axis

H: X-axis / V: Y-axis

0.8m Height

Humidity
Engineer

FCC Section 15.407(b) / RSS-210 A9.3

3m

01/21/2007 01/24/2007

23 deg.C. 23 deg.C.

33 % 30 %

Kenichi Adachi Kenichi Adachi
(No.4AC) (No.2AC)

(* No.1: Tx 5180MHz, No.2: Tx 5320MHz, No.3: Tx 5500MHz, No.4: Tx 5700MHz)

PK DETECT (RBW: IMHz , VBW:1MHz) (* No.5 and No.6: Tx 5745MHz, No.7 and No.8: Tx 5805MHz)
No. FREQ S/A READING ANT AMP CABLE | Band-Pass RESULT Limit MARGIN
HOR ‘ VER Factor GAIN LOSS Filter HOR ‘ VER PK HOR VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
1 5150.0 48.5 48.6 314 312 3.3 0.0 52.0 52.1 739 21.9 21.8
2 5350.0 54.0 52.9 31.5 31.0 3.3 0.0 57.8 56.7 73.9 16.1 17.2
3 5470.0 56.1 52.0 31.6 30.8 34 0.0 60.3 56.2 - - -
4 5725.0 58.1 57.4 32.0 30.5 3.4 0.0 63.0 62.3 - - -
5 5715.0 58.9 58.8 36.5 315 4.5 0.0 68.4 68.3 - - -
6 5725.0 71.0 70.9 36.5 31.5 4.5 0.0 80.5 80.4 - - -
7 5825.0 69.5 67.0 36.6 314 4.5 0.0 79.2 76.7 - - -
8 5835.0 58.1 57.4 36.6 31.4 4.5 0.0 67.8 67.1 - - -
AV DETECT (RBW: IMHz , VBW:10Hz) (* No.1: Tx 5180MHz, No.2: Tx 5320MHz, No.3: Tx 5500MHz, No.4: Tx 5700MHz)
No. FREQ [ S/AREADING ANT AMP CABLE | Band-Pass RESULT Limit MARGIN
HOR ‘ VER Factor GAIN LOSS Filter HOR ‘ VER AV HOR VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test di 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
1 [51500 [ 320 [ 330 [ 314 [ 312 [ 33 [ o0 [ 355 [ 365 [ 539 [ 184 [ 174
2 [ 's3500 | 340 [ 343 | 315 | 310 [ 33 | o0 [ 378 | 381 | 539 [ 161 | 158
The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.
With the result above, the effective radiated power was calculated on the basis of the reference value
- for the calibration data on the substitution measurement.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.
(No.2 Semi Anechoic Chamber) (No.1: Tx 5500MHz, No.2: Tx 5700MHz, No.3 and No.4: Tx 5745MHz, No.5 and No.6: Tx 5805MHz)
No. | Frequency | Electric Field Strength SG Reading Tx Tx | Tx Ant. RESULT (EIRP) LIMIT MARGIN Mode AIC Remarks
(After Factor Calculation) Cable | Ant. | ATT.
[MHz] [dBuV/m] [dBm] Loss Gain Loss [dBm] [dBm] [dB]
HOR VER HOR VER [dB] [dBi] [dB] HOR VER (EIRP) HOR VER
3 5470.00]  60.3 56.2 47.1 =514 4.8 128 | 0.0 -39.1 434 -27.0 12.1 16.4 | Operating] No4
4 5725.00 _63.0 62.3 44.1 -45.0 5.0 13.0 ] 0.0 -36.1 -37.0 -27.0 9.1 10.0_| Operating[ No4
5 5715.00] 684 68.3 -39.7 | 403 4.7 133 0.0 -31.1 -31.6 -27.0 4.1 4.6 | Operating] No2
6 5725.001  80.5 80.4 276 | 282 4.7 134 1 0.0 -19.0 -19.6 -17.0 2.0 2.6 | Operating] No2
7 5825.00 79.2 76.7 289 | -32.0 4.8 134 | 0.0 -20.3 234 -17.0 33 6.4 | Operating] No2
8] 5835000 626 616 | 456 [ 471 | 48 | 135] 00 | -369 | -385 | 270 | 99 | 11.5 |Operating] No2

CALCULATION RESULT = SG Reading - Tx Loss + Tx Ant. Gain - Tx Ant. ATT. Loss

Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-12.75GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-12.75GHz)
All other emissions were at least 20dB below the specification limit.
The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.

With the result above, the effective radiated power was calculated on the basis of the reference value
- for the calibration data on the substitution measurement.
*The limit is rounded down to one decimal place.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Radiated emission Band Edge compliance

Magnetic Pedestal Antenna, Ant:A(Worst), High power
UL-Apex Co., Ltd.

Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company OMRON Corporation

Equipment FA Wireless LAN Unit Regulation FCC Section 15.407(b) / RSS-210 A9.3
Model WE70-AP Test Distance 3m

S/N 279651000201 Date 02/26/2007

Power DC 24V Temperature 23 deg.C.

Mode IEEE 802.11a, Tx, 54Mbps,Ant:A  Humidity 30 %

EUT Position  H: X-axis / V: X-axis Engineer Takahiro Hatakeda

Ant. Position  H: X-axis / V: Y-axis
Tx Antenna 0.8m Height

(No.3 Semi Anechoic Chamber) (* No.l: Tx 5180MHz, No.2: Tx 5320MHz, No.3: Tx 5500MHz, No.4: Tx 5700MHz)
PK DETECT (RBW: IMHz , VBW:1MHz) (* No.5 and No.6: Tx 5745MHz, No.7 and No.8: Tx 5805MHz)
No. FREQ | S/A READING ANT AMP | CABLE | Band-Pass RESULT Limit MARGIN
HOR | VER Factor | GAIN [ LOSS Filter HOR | VER PK HOR VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] | [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
1 5150.0 48.4 50.7 338 31.6 3.6 0.0 54.2 56.5 73.9 19.7 17.4
2 5350.0 56.5 57.6 33.9 317 3.7 0.0 62.4 63.5 73.9 11.5 10.4
3 5470.0 54.1 55.2 33.9 31.8 37 0.0 59.9 61.0 - - -
4 5725.0 61.9 63.4 33.9 31.9 3.8 0.0 67.7 69.2 - - -
5 5715.0 60.0 62.6 339 319 3.8 0.0 65.8 68.4 - - -
6 5725.0 72.7 733 33.9 31.9 3.8 0.0 78.5 79.1 - - -
7 5825.0 712 72.7 33.9 319 3.9 0.0 77.1 78.6 - - -
3 5835.0 58.7 58.7 33.9 31.9 3.9 0.0 64.6 64.6 - - -
AV DETECT (RBW: IMHz , VBW:10Hz) (* No.l: Tx 5180MHz, No.2: Tx 5320MHz, No.3: Tx 5500MHz, No.4: Tx 5700MHz)
No. FREQ | S/A READING ANT AMP | CABLE | Band-Pass RESULT Limit MARGIN
HOR | VER Factor | GAIN [ LOSS Filter HOR | VER AV HOR VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
1 [ 51500 [ 333 ] 350 [ 338 [ 316 [ 36 [ 00 [ 390 [ 408 [ 539 [ 148 [ 131
2 | 53500 | 384 | 385 | 339 | 317 | 37 | 00 | 443 [ 444 | 539 | 96 | 95

The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.
With the result above, the effective radiated power was calculated on the basis of the reference value

- for the calibration data on the substitution measurement.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

(No.3 Semi Anechoic Chamber) (No.1: Tx 5500MHz, No.2: Tx 5700MHz, No.3 and No.4: Tx 5745MHz, No.5 and No.6: Tx 5805MHz)
No. | Frequency | Electric Field Strength SG Reading Tx Tx |TxAnt.| RESULT (EIRP) LIMIT MARGIN Mode A/IC Remarks
(After Factor Calculation) Cable | Ant. | ATT.
[MHz] [dBuV/m] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB]
HOR VER HOR VER [dB] [dBi] [dB] HOR VER (EIRP) | HOR VER
3 5470.00] 599 61.0 485 | 476 | 48 | 128 | 0.0 -40.5 -39.6 -27.0 13.5 12.6 | Operating| No3
4 5725.00] 677 69.2 -40.5 | -39.1 50 1130 00 -32.5 -31.1 -27.0 5.5 4.1 | Operating] No3
5 5715.00]  65.8 68.4 424 | -399 | 49 | 13.0 | 00 -34.4 -31.9 -27.0 74 4.9 | Operating] No3
6 5725.00] 785 79.1 -29.7 1 292 | 50 | 13.0 | 0.0 21.7 212 -17.0 4.7 4.2 | Operating] No3
7 5825.00)  77.1 78.6 -31.0 | -295 | 50 | 13.0 | 00 -23.0 -21.5 -17.0 6.0 4.5 | Operating] No3
8] 5835000 646 646 | 435 | 435 150 [13.0] 00 | 355 | 355 | 270 | 85 8.5 | Operating] No3

CALCULATION RESULT = SG Reading - Tx Loss + Tx Ant. Gain - Tx Ant. ATT. Loss

Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-12.75GHz)
Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-12.75GHz)
All other emissions were at least 20dB below the specification limit.

The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.
With the result above, the effective radiated power was calculated on the basis of the reference value

- for the calibration data on the substitution measurement.

*The limit is rounded down to one decimal place.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Radiated emission Band Edge compliance

Magnetic Pedestal Antenna + extension cable of 5.0m, Ant: A(Worst), High power
UL-Apex Co., Ltd.

Head Office EMC Lab. No.3 Semi Anechoic Chamber

Company
Equipment
Model

S/N

Power

Mode

EUT Position
Ant. Position
Tx Antenna

(No.3 Semi Anechoic Chamber)

OMRON Corporation

FA Wireless LAN Unit

WE70-AP

279651000201

DC 24V

IEEE 802.11a, Tx, 54Mbps,Ant:A
H: X-axis / V: X-axis

H: X-axis / V: Y-axis

0.8m Height

Regulation FCC Section 15.407(b) / RSS-210 A9.3
Test Distance 3m

Date 02/26/2007

Temperature 23 deg.C.

Humidity 30 %

Engineer Takahiro Hatakeda

(* No.l: Tx 5180MHz, No.2: Tx 5320MHz, No.3: Tx 5500MHz, No.4: Tx 5700MHz)

PK DETECT (RBW: IMHz , VBW:1MHz) (* No.5 and No.6: Tx 5745MHz, No.7 and No.8: Tx 5805MHz)
No. FREQ | S/A READING ANT AMP | CABLE | Band-Pass RESULT Limit MARGIN
HOR | VER Factor | GAIN [ LOSS Filter HOR | VER PK HOR VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] | [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
1 5150.0 49.5 49.9 33.8 316 3.6 0.0 55.3 55.7 73.9 18.6 18.2
2 5350.0 49.4 53.4 33.9 317 3.7 0.0 55.3 59.3 73.9 18.6 14.6
3 5470.0 50.4 523 33.9 318 3.7 0.0 56.2 58.1 - - -
4 5725.0 56.0 56.8 33.9 31.9 3.8 0.0 61.8 62.6 - - -
5 5715.0 56.9 59.0 33.9 31.9 3.8 0.0 62.7 64.8 - - -
6 5725.0 70.9 73.1 33.9 31.9 3.8 0.0 76.7 78.9 - - -
7 5825.0 66.5 68.6 33.9 319 3.9 0.0 72.4 74.5 - - -
8 5835.0 53.9 55.1 33.9 31.9 3.9 0.0 59.8 61.0 - - -
AV DETECT (RBW: IMHz , VBW:10Hz) (* No.l: Tx 5180MHz, No.2: Tx 5320MHz, No.3: Tx 5500MHz, No.4: Tx 5700MHz)
No. FREQ | S/A READING ANT AMP | CABLE | Band-Pass RESULT Limit MARGIN
HOR | VER Factor | GAIN [ LOSS Filter HOR | VER AV HOR VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
1 [ 51500 [ 3510 | 353 ] 338 [ 316 [ 36 [ 00 [ 409 [ 411 [ 539 [ 130 [ 128
2 |'53500 | 352 | 367 | 339 | 317 | 37 [ o0 | 411 | 46 | 539 | 128 [ 113

The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.
With the result above, the effective radiated power was calculated on the basis of the reference value

- for the calibration data on the substitution measurement.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

(No.3 Semi Anechoic Chamber)

(No.1: Tx 5500MHz, No.2: Tx 5700MHz, No.3 and No.4: Tx 5745MHz, No.5 and No.6: Tx 5805MHz)

No. | Frequency | Electric Field Strength SG Reading Tx Tx | Tx Ant. RESULT (EIRP) LIMIT MARGIN Mode A/IC Remarks
(After Factor Calculation) Cable | Ant. | ATT.
[MHz] [dBuV/m] [dBm] Loss | Gain | Loss [dBm] [dBm] [dB]
HOR VER HOR VER [dB] [dBi] [dB] HOR VER (EIRP) HOR VER
3| 5470000 562 58.1 522 ] 505 | 48 | 128 ] 00 | 442 | 425 | 270 | 172 | 155 |Operating] No3
4] 572500 618 62.6 464 | 457 1 50 1130 ] 00 | 384 | 377 | 270 | 114 [ 10.7 |Operating] No3
5| 5715000 627 64.8 455 | 435 149 [ 130 ] 00 | 375 | -355 | 270 | 105 8.5 | Operating| No3
6 | 572500 767 78.9 315 1 294 1 50 [ 130] 00 | 235 | 214 | -170 | 65 4.4 | Operating| No3
7| 5825.00 724 74.5 357 |1 336 1 50 [ 130] 00 | 277 | 256 | -17.0 | 107 8.6 | Operating] No3
8 ] 5835000 59.8 61.0 483 [ 471 ] 50 130 | 00 | 403 -39.1 | 270 ] 133 12.1 | Operating] No3

CALCULATION RESULT = SG Reading - Tx Loss + Tx Ant. Gain - Tx Ant. ATT. Loss
Rx-ANTENNA : Biconical Antenna(30-300MHz), Logperriodic Antenna(300-1000MHz), Horn Antenna(1-12.75GHz)

Tx-ANTENNA : Shorted Dipole Antenna(30-120MHz), Dipole Antenna(120-1000MHz), Horn Antenna(1-12.75GHz)
All other emissions were at least 20dB below the specification limit.
The noise was measured at each position of all three axes X, Y and Z to compare the level, and the maximum noise.

With the result above, the effective radiated power was calculated on the basis of the reference value
- for the calibration data on the substitution measurement.

*The limit is rounded down to one decimal place.
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Conducted emission Band Edge compliance

Ant:A(Worst) , High power

CH36 5.180GHz
R

CH64 5.320GHz
R

# Agilent # Agilent
Mkr2 5.158 @ GHz Mkrl 5.316 & GHz
Ref 18 dBm Atten 28 dB -53.21 dBm Ref 18 dBm Atten 28 dB -2.14 dBm
#Peak L #Peak
Log Log
10 T 10 T
dB/ dB/
\ o
a Mu. o ’
DI39 ] DI39 ]
oBm ™ oBm - .
#PAug #PRug
s1 82 s1 82
Center 5.150 @ GHz Span 188 MHz Center 5.350 @ GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (601 pts)
Marker  Trace Type X Axis Anplitude Marker  Trace Type X Axis fnplitude
1 3y Freg 5.184 @ BHz -8.39 dBn 1 3y Freg 5.316 8 BHz -2.14 dBu
2 &) Freg 5.158 @ BHz -59.21 dBm 2 &) Freg 5.358 @ BHz -56.38 dBn
CH100 5.500GHz CH140 5.700GHz
Agilent R Agilent R T
Mkr3 5.465 7 GHz
Ref 18 dBm Atten 28 dB -54.78 ¢Bm Ref 18 dBm Atten 28 dB
#Peak 1 #Peak },
Log Log
10 P 10
4B/ M 4B/ £ ‘\M
7 L -
ol a ol \\'\.
-39.9 Tt -39.9 totsitng,
B w B
#PAvg #PRvg
s1 82 s1 82
Center 5.470 @ GHz Snan 160 MHz Center 5.725 @ GHz Snan 160 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
Markar  Traca Type X Axie Amplitude Markar  Traca Type X Axie Amplitude
1 3y Fregq £.496 8 GHz -1.13 dBa 1 3 Fregq £.696 3 GHz -8.32 dBn
2 3 Fregq £.478 8 GHz -58.34 dBw 2 3 Fregq £.725 @ GHz -49.17 dBn
3 )] Freg 5.465 7 BHz -54.78 dBn
CH149 5.745GHz CH161 5.805GHz
Agilent R Agilent R
Mkr3 5.715 @ GHz Mkrl 5.799 @ GHz
Ref 18 dBm Atten 20 dB -55.01 dBm Ref 18 dBm Atten 20 dB 3.19 dBm
#Peak n #Peak T
Log Log %
i r oo, i WM
B/ 3 B/
o . ol WNW \
-39.9 -39.9
dBm Pt —— S i B S S R S
#Phvg #Phvg
5182 5182
Center 5.715 @ GHz Span 188 MHz Center 5.825 @ GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (601 prs) #Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (601 prs)
Marker  Trace Type X Axis fnplitude Marker  Trace Type X Axis Anplitude
1 3y Freg 5.739 7 BHz ~1.71 dBu 1 Freg 5.799 @ BHz 6.13 dBu
2 33 Frag 5.725 @ BHz -43.29 dBn 2 33 Frag 5.835 @ BHz -50.42 dBnm
3 33 Frag 5.715 @ BHz -55.81 dBn 3 33 Frag 5.825 @ BHz -44.54 dBn

Display Line = - 27dBm - Cable Loss - ATT.Loss - ANT.Gain
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Peak Power Spectral Density

UL-Apex Co., Ltd.

Head Office EMC Lab. No.7 Shielded Room

FCC Section 15.407(a)(1)(2)(3) / RSS-210 A9.2

Company OMRON Corporation
Equipment FA Wireless LAN Unit Regulation
Model WE70-AP Test Distance -
S/N 279651000202 Date 02/05/2007
Power DC 24V Temperature 25deg.C
Mode IEEE802.11a,Tx, 54Mbps, Ant:A Humidity 30%
High power Engineer Kenichi Adachi
Ch Freq. Reading Cable | Atten. | Result | Limit | Margin
Loss
[MHz] [dBm] [dB] [dB] | [dBm] | [dBm] | [dB]
36 5180.0 -9.36 10.09 | 0.65 1.38 4.00 2.62
52 5260.0 -9.96 10.10 | 0.65 0.79 4.00 3.21
64 5320.0 -10.10 10.11 | 0.65 0.66 11.00 | 10.34
100 5500.0 -9.16 10.13 | 0.65 1.62 17.00 | 15.38
120 5600.0 -7.56 10.14 | 0.67 3.25 17.00 | 13.75
140 5700.0 -8.71 10.15 | 0.67 2.11 17.00 | 14.89
149 5745.0 -8.75 10.15 | 0.67 2.07 17.00 | 14.93
153 5765.0 -8.45 10.15 | 0.68 2.38 17.00 | 14.62
161 5805.0 -8.30 10.16 | 0.68 2.54 17.00 | 14.46

Sample Calculation:

Result = Reading + Cable Loss + Attenuator

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.
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Peak Power Spectral Density
Ant:A
- Agilent R T # Agilent R T
Mikrl 5.186 17 GHz Mikrl 5.263 17 GHz
Ref B dBm Atten 10 dB -9.361 dBm Ref B dBm Atten 10 dB -9.966 dBm
#Samp #Samp
Log Log 5
10 18 T e
4B/ [M \ 4B/ /MM w\»\\
4
sPAvg #PAvg
108 108
s1os2| . 51 52
H3 FS ' H3 FS
f%)n Marker f%)n Marker
swo [5.186170000 GHz sw [5.263170000 GHz
-9.361 dBm -9.96@ dBm
Center 5.180 00 GHz Span 589 MHz Center 5.260 00 GHz Span 589 MHz
#Res BW 1 MHz #WBH 3 MHz Sweep 1 ms (BB1 pts) #Res BW 1 MHz #WBH 3 MHz Sweep 1 ms (BB1 pts)
5 Agilent R T 5 Agilent R T
Mkrl 5.326 80 GHz Mkrl 5.494 88 GHz
Ref & dBm Atten 16 dB -10.096 dBm Ref & dBm Atten 16 dB -9.159 dBm
#5amp #5amp
Log Log &
16 16 2
dB/ “""\ dB/ f
PA: M‘W r% PA: A V ‘"
#PAvy #PRVg
100 ™ 100 v
S1 82 e s1 52 4" "
H3 FS H3 Fsors™ |
f%’n Marker E%)n Marker
s [5.326000000 GHz s [5.494080000 GHz
-10.896 dBm -9.159 dBm
Center 5.320 00 GHz Span 56 MHz Center 5.500 00 GHz Span 56 MHz
#Res BW 1 MHz #4BH 3 MHz Sneep 1 ms (601 pts) #Res BW 1 MHz #4BH 3 MHz Sneep 1 ms (601 pts)
- Agilent R T # Agilent R T
Mikrl 5.594 75 GHz Mkrl 5.697 58 GHz
Ref B dBm Atten 10 dB —7.564 dBm Ref B dBm Atten 10 dB —-8.714 dBm
#Samp ] #Samp
Log Log 3;
10 10
dB/ / \ dB/ /
. v, . ;
#PAvy M % #PAvy J\W
100 Mw 100
SIS S1 52
H3 FS H3 FS
f%)n Marker f%)n Marker
sw [5.594750000 GHz sw [5.697580000 GHz
-7.564 dBm -8.714 dBm
Center 5.600 00 GHz Span 589 MHz Start 5.675 90 GHz Stop 5.725 00 GHz
#Res BW 1 MHz #WBH 3 MHz Sweep 1 ms (BB1 pts) #Res BW 1 MHz #WBH 3 MHz Sweep 1 ms (BB1 pts)
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
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: +81 596 24 8116
: +81 596 24 8124

MF060b(14.06.06)




Test report No. : 27DE0139-HO-C

Page : 112 of 119
Issued date : March 26, 2007
FCCID : RXEWE70AP
Peak Power Spectral Density
Ant:A
Ch:149 Ch:153
- Agilent R T # Agilent R T
Mkrl 5.741 50 GHz Mkrl 5.761 17 GHz
Ref @ dBm Atten 18 dB -8.749 dBn Ref @ dBm Atten 18 dB -8.453 dBn
#Samp #Samp N
Log 5 Log o

B 7 \ B 7 ~
/ | / |

#PAvy #PAvy W

160 160 "
S1 52 S1 52 M
H3 FSpe" M H3 F9
f%)n Marker f%)n Marker
sm [5.741500000 GHz sm [5.761170000 GHz
-8.743 dBm -8.453 dBm
Center 5.745 00 GHz Span 3@ MHz Start 5,740 08 GHz Stop 5,790 08 GHz
#Res BW 1 MHz #WBH 3 MHz Sweep 1 ms (BB1 pts) #Res BW 1 MHz #WBH 3 MHz Sweep 1 ms (BB1 pts)
Ch:161
- Agilent R T
Mkrl 5898 98 GHz
Ref & dBm Atten 16 dB —8.299 dBm
#5amp .
Log %

8/ /' \
/ \

#PAvg MM W"”H

108 ot i
S1 82

H3 F3)

£

Frun |Marker
s [5.808080000 GHz

-8.299 dBm
Center 5.805 00 GHz Span 56 MHz
#Res BW 1 MHz #WBH 3 MHz Sweep 1 ms (BOL pts)
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Peak Excursion Ratio

UL-Apex Co., Ltd.
Head Office EMC Lab. No.7 Shielded room

Company OMRON Corporation
Equipment FA Wireless LAN Unit Regulation FCC Section 15.407(a)(6)
Model WE70-AP Test Distance -
S/N 279651000202 Date 02/06/2007
Power DC 24V Temperature 25 deg.C
Mode IEEE802.11a,Tx, 54Mbps, Ant:A Humidity 31%
High power Engineer Kenichi Adachi
Ch Freq. Peak Power Limit
Excursion
[MHz] [dB] [dB]

36 5180.0 10.940 13.0

52 5260.0 10.720 13.0

64 5320.0 11.010 13.0

100 5500.0 11.110 13.0

120 5600.0 11.410 13.0

140 5700.0 10.710 13.0

149 5745.0 11.350 13.0

153 5765.0 10.540 13.0

161 5805.0 10.840 13.0
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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Peak Excursion Ratio
3 Agilent R T 3 Agilent R T
a Mkrl 2.33 MHz a Mkrl -506 kHz
Ref 18 dBm Atten 20 dB -160.94 dB Ref 18 dBm Rtten 20 dB -10.72 dB
Marm Marmm
Log 1R * Log 1R *
10 10 ——
B/ //WW . B/ i L LN
A hy A
a N 7 ",
LaAv M b LgfAw I }.W A
v ou2 W%\M v ou2 /M
V3 FQ V3 FQ
B | Marker a Fiun |Marker o
s [2.330000 MHz swp [-500.000 kHz
1-10.94 dB 1-10.72 dB
Center 5,180 88 GHz Span 50 MHz Center 5.260 88 GHz Span 28 MHz
#Res BH 1 MHz #WYBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 1 ms (601 pts)
1 Agilent R T 3 Agilent R T
a Mkrl 2.25 MHz a Mkrl 330 kHz
Ref 18 dBm Atten 20 dB -11.81 4B Ref 18 dBm Arten 28 dB -11.11 dB
Marm Norm
Log = x Log iLx *
18 F 18
B/ /M s vy / s M\
oy L]
I, ]
W‘bw VMV‘“\M >“\'\‘w\ ,
LoAw o, M LaAv I M i
P ! # i
u g, ot " vzW "
Y3 FC V3 FC
£0H): .
Frun Marker a EE: Marker &
s [2.250000 MHz sup [330.800 kHz
1-11.01 B 1-11.11 dB
Center 5.320 88 GHz Span 58 MHz Center 5.500 69 GHz Span 58 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (601 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts)
i Agilent R T - Agilent R T
a Mkrl 670 kHz & Mkrl 7.67 MHz
Ref 18 dBm Atten 20 dB -11.41 dB Ref 18 dBm Atten 26 dB -10.71 dB
Norm iR Marm
Log © * Log 18 *
10 16 o i
dB/ // : MN\ dB/ ﬂ 1
<
LM b, N M ‘
L™ AN Mﬂ‘”
LA l&bﬂ“ WWNM LaAy i ‘
V12 VLow2 Mi
U3 FC U3 FC A
£0fx £(f:
FTun 7Marker & F%,)n Marker a
swo [670.80@ kHz sw [7.670000 MHz
1-11.41 dB -10.71 dB
Center 5600 09 GHz span 50 Mz | poneor € 700 00 Gz Span 50 Mz

#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (601 pts) sRes BH 1 MHz SUBH 3 MHz Sweep 1 ms (601 pts)
UL Apex Co., Ltd.
Head Office EMC Lab.
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Peak Excursion Ratio
Ch:149 Ch:153
- Agilent R T i Agilent R T
a Mkrl -2.08 MHz a Mkrl -333 kHz
Ref 18 dBm Atten 20 dB -11.35 dB Ref 10 dBm Atten 20 dB -16.54 dB
Norm Peak T
Log 1&? * \i%g R *
19
d&/ ,r'MT T a8/ /MM BN
LgAw I I LgAv .
n qu ) M UZM WMW
Y3 FC A M3 FC| ¥
4 £(f:
;:%)n frun |Marker a
Swp Swp -333.334 kHz
-10.54 dB

Center 5.745 66 GHz

#Res BH 1 MHz #UBH 3 MHz

Center 5.765 0@ GHz
#Res BH 1 MHz

Span 58 MHz
Sweep 1 ms (601 pts)

#VBH 3 MHz

Span 56 MHz
Sweep 1 ms (BO1 pts)

Ch:161

# Agilent

ﬁef 16 dBm Atten 26 dB

a Mkrl 283 MHz
-10.84 dB

orm
Log 1R

X

19 [
dB/

O

LogAv " WM

WH
Y1 W2

)

Y3 FC

£C:
o |Marker a

s [2.830000 MHz
1-10.84 dB

Center 5.805 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (601 pts)
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99% Occupied Bandwidth
Agilent R T # Agilent R T
Ref & dBm Atten 18 dB Ref @ dBm Atten 10 dB
:Pea #Peak
0g
19 4 D3 T ¢ o
8/ s g
2 w% 2" e
ol o]
L
LgA
o Lofly
M1 $2
Center 5.160 88 GHz Span 58 MHz M1 s2
#Res BW 300 kHz #YBH 1 MHz Sween 1 ms (601 pts) Center 5.268 08 GHz Span 56 MHz
Uccupied Bandwidth occ BH % Pur 99.08 % #Res BH 308 kHz #YBH 1 MHz Sweep 1 ms (661 pts)
17.1838 MHz ® dB -26.00 dB Occupied Bandwidth Occ BH % Pur  99.00 %
17.1412 MHz % dB -26.08 dB
Transmit Frgq Error  18.347 kHz
x dB Bandwidth 25.783 MHz Transmit Freq Error  17.409 kHz
% ¢B Bandwidth 24.412 MHz
Agilent R T % Agilent R T
Ref & dBm fAtten 16 dB Ref @ dBm Atten 16 dB
Epea . #Peak
0g
o ¥ ° s ¢ k3
dB,
! > < dB/
> <
MWJ-M bM"‘WW\. . M
Lafy
LgRAw
M1 52
Center 5.320 08 GHz Span 56 MHz Ml §2
#Res BH 300 kHz #UBH 1 MHz Sweep 1 ms (601 pts) Center 5.500 00 GHz Span 58 MHz
Uccupied Bandwidth Occ BH % Pur 59.08 7 #Res BH 306 kHz #YBH 1 MHz Sweep 1 ms (681 pts)
17.2435 MHz x dB -26.00 & Occupied Bandwidth Occ BH Z Pur 9989 7
17.1987 MHz x dB -26.00 dB
Transmit Freq Error  -15.579 kHz
% dB Banduwidth 24,963 MHz .
Transmit Freq Error  -77.304 kHz
% dB Bandwidth 25.193 MHz
W Agilent R T 3 Agilent R T
Ref @ dBm Atten 18 dB Ref @ dBm Atten 19 dB
#Peak #Peak
Log L
0 ¥ k] Ty ¢ *
dB/ dB/
. ) ‘ Wﬂ
™ " e R
LgRw Lofiv
ML S2]
Center 5.608 80 GHz Span 50 MHz ML 52
#Res BH 300 kHz UBH 1 MHz Sweep 1 ms (801 pts) Center 5788 80 GHz Span 58 MHz
i i #Res BW 300 kHz #UBH 1 MHz Sweep 1 ms (BO1 prs)
Occupied Bandwidth Occ BH % Pur  99.00 7 ) ) ) ;
17.1803 MHz x dB -26.00 dB Occupied Bandwidth Occ BH % Pur  99.00 %
) 17.2165 MHz %x dB -26.08 4B
Transmit Freq Error  -75.542 kHz
% dB Bandwidth 24.936 MHz Transmit Freq Error  -168.598 kHz
» dB Bandwidth 24.798 MHz
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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99% Occupied Bandwidth
s Agilent R T R T
Ref @ dBm Atten 10 dB Ref @ dBm Atten 16 dB
#Peak #Peak
Log Log
o s k3 s ¢ k3
dB/ dB/
L o, e e
LaRy Lafw
ML $2 ML 52
Center 5.745 09 GHz Span 50 MHz
WRes BH 300 iz WUBH 1 Mz Susen 1 1ms (801 prs) | g e 1 B WEN 1 Mz Swoep 1 mssp?é@i@gif
Occupied Bandwidth Occ BH % P:é 2[5539@-39[1; Occupied Bandvidth Occ BH % PHr  99.00
17.3292 MHz ¥ e 17.1697 MHz % dB -26.00 dB
Transmit Freq Error  -197.622 kHz .
: Transmit Freq Error 182,606 kHz
# dB Banduidth 21 Wiz % dB Bandwidth 24.522 MHz
5 Agilent R T
Ref @ dBm Atten 18 dB
#Pea
Log [
18 ¢ )?
dB/
|2 ]
, R
LgRy
ML 52
Center 5.8085 68 GHz Span 56 MHz
#Res BH 360 kHz #UBH 1 MHz Sweep 1 ms (601 pts)
Occupied Bandwidth Occ BW % PWr  99.00 7
17.2205 MHz xd 260 i
Transmit Freq Error  -162.895 kHz
% dB Bandwidth 29.325 MHz
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APPENDIX 3:Test instruments
EMI test equipment (1/2)
Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
MAEC-04 Anechoic Chamber TDK Semi Anechoic Chamber RE 2006/03/06 * 12
3m
MHA-21 Horn Antenna 1-18GHz Schwarzbeck BBHA9120D RE 2006/08/17 * 12
MCC-57 Microwave Cable 1G- Suhner SUCOFLEX104 RE 2006/04/15 * 12
26.5GHz
MPA-12 MicroWave System Agilent 83017A RE 2006/03/27 * 12
Amplifier
MSA-05 Spectrum Analyzer Advantest R3273 RE/CE 2006/05/20 * 12
MOS-15 Thermo-Hygrometer Custom CTH-180 RE 2006/01/19 * 24
MIM-07 Measure PROMART SEN1955 RE -
MAEC-02 Anechoic Chamber TDK Semi Anechoic Chamber RE/CE 2006/04/10 * 12
3m
MBA-02 Biconical Antenna Schwarzbeck BBA9106 RE 2006/10/07 * 12
MLA-02 Logperiodic Antenna Schwarzbeck USLP9143 RE 2006/10/07 * 12
MAT-07 Attenuator(6dB) Weinschel Corp 2 RE 2006/12/27 * 12
MCC-12 Coaxial Cable Fujikura/Agilent - RE 2006/02/23 * 12
MPA-09 Pre Amplifier Agilent 8447D RE 2006/09/07 * 12
MSA-03 Spectrum Analyzer Agilent E4448A RE/AT/ 2006/09/13 * 12
CE
MTR-03 Test Receiver Rohde & Schwarz ESCI RE/CE 2006/03/04 * 12
MOS-02 Digital Humidity Indicator | N.T NT-1800 RE/CE 2006/11/27 * 12
MIM-05 Measure PROMART SEN1955 RE/CE -
MSTW-14 EMI measurement TSJ TEPTO-DV RE/CE -
program
MCC-25 Microwave Cable 1G- Suhner SUCOFLEX104 RE 2006/08/29 * 12
26.5GHz
MPA-10 Pre Amplifier Agilent 8449B RE 2006/09/11 * 12
MCC-47 Microwave Cable 1G- Suhner SUCOFLEX104 RE 2006/08/29 * 12
26.5GHz
MHA-06 Horn Antenna Schwarzbeck BBHA9120D RE 2007/01/30 * 12
MHA-02 Horn Antenna EMCO 3160-09 RE 2007/01/30 * 12
MCC-27 Microwave Cable 1G- Suhner SUCOFLEX101 RE 2006/08/30 * 12
40GHz
MPA-03 Microwave System Power | Agilent 83050A RE 2006/05/16 * 12
Amplifier
MCC-28 Microwave Cable 1G- Suhner SUCOFLEX101 RE 2006/08/30 * 12
40GHz
MHA-04 Horn Antenna EMCO 3160-10 RE 2007/01/30 * 12
MHF-09 High Pass Filter 7-30GHz | TOKIMEC TF37NCCA RE 2006/06/21 * 12
MAEC-01 Anechoic Chamber TDK Semi Anechoic Chamber RE 2006/11/01 * 12
10m
MTR-01 Test Receiver Rohde & Schwarz ESI40 RE 2006/10/14 * 12
MCC-01 Coaxial Cable 0.1- Suhner/storm/Agilent/ | - RE 2006/02/20 * 12
3000MHz TSJ
MPA-04 Pre Amplifier Agilent 8447D RE 2007/01/24 * 12
MAT-06 Attenuator(6dB) Weinschel Corp 2 RE 2006/12/27 * 12
MBA-01 Biconical Antenna Schwarzbeck BBA9106 RE 2006/10/07 * 12
MLA-01 Logperiodic Antenna Schwarzbeck USLP9143 RE 2006/10/07 * 12
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(14.06.06)
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EMI test equipment  (2/2)

Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
MOS-01 Digital Humidity Indicator | N.T NT-1800 RE 2006/11/27 * 12
MIM-01 Measure KDS ES19-55 RE -
MAT-24 Attenuator(10dB)(abovel | Agilent 8493C AT 2006/06/02 * 12
GHz)
MLA-04C Microwave Cable Suhner SUCOFLEX104 AT 2006/04/15 * 12
MDPS-12 DC Power Supply Kikusui PAK35-10A AT Pre Check
MOS-14 Thermo-Hygrometer Custom CTH-180 AT 2006/01/19 * 24
MBA-05 Biconical Antenna Schwarzbeck BBA9106 RE 2007/01/19 * 12
MLA-08 Logperiodic Antenna Schwarzbeck UKLP9140-A RE 2007/01/19 * 12
MAT-31 Attenuator(6dB) TME UFA-01 RE 2006/03/11 * 12
MCC-50 Coaxial cable UL Apex - RE 2006/03/09 * 12
MTR-02 Test Receiver Rohde & Schwarz ESCS30 RE 2007/02/03 * 12
MHF-05 High Pass Filter 3.5- Tokimec TF323DCA RE 2007/01/16 * 12
18GHz
MPA-17 Pre Amplifier UNITEK 40GHzAMP RE 2006/12/15 * 12
ELECTROBICS INC.
MCC-13 Coaxial Cable Fujikura/Agilent - CE 2006/02/23 * 12
MLS-07 LISN(AMN) Schwarzbeck NSLK8127 CE (EUT) 2007/02/22 * 12
MLS-06 LISN(AMN) Schwarzbeck NSLK8127 CE (AE) 2007/02/22 * 12
MTA-16 Terminator TME CT-03NP CE 2006/12/13 * 12
MSA-04 Spectrum Analyzer Agilent E4448A AT/RE 2006/06/02 * 12
MOS-04 Digital Humidity Indicator | N.T NT-1800 AT 2006/11/27 * 12
MAEC-03 Anechoic Chamber TDK Semi Anechoic Chamber RE 2006/03/03 * 12
3m
MOS-12 Thermo-Hygrometer Custom CTH-180 RE 2006/01/19 * 24
MHA-20 Horn Antenna 1-18GHz Schwarzbeck BBHA9120D RE 2006/04/06 * 12
MCC-56 Microwave Cable 1G- Suhner SUCOFLEX104 RE 2006/04/15 * 12
26.5GHz
MPA-11 MicroWave System Agilent 83017A RE 2006/03/27 * 12
Amplifier
MCC-16 Microwave Cable 1G- Suhner SUCOFLEX 104 RE 2007/02/22 * 12
26.5GHz
MCC-53 Microwave Cable 1G- Suhner SUCOFLEX101 RE 2006/04/01 * 12
40GHz
MPA-17 Pre Amplifier UNITEK 40GHzAMP RE 2006/12/15 * 12
ELECTROBICS INC.
MPA-14 Pre Amplifier SONOA 310 RE 2006/03/25 * 12
INSTRUMENT
TR-07 Test Receiver Rohde & Schwarz ESCS30 RE/CE 2006/09/12 * 12
MTA-06 Terminator MCL BTRM-50 CE 2007/02/01 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.
CE: Conducted Emissions,
RE: Radiated Emissions,
AT: Antenna Terminal Conducted test
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